ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011F

UNII-5 (5925-6425 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz ) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) | (dB) (dB) (PIA)
8033.313 -39.38 -18.18 -21.2 -53.2 8.15 2.66 3.01 0 P
802.11ax 8033.313 -39.93 | 1.27% | -412 -53.75 | 8.15 2.66 | 3.01 0 A
HE&EO 12050 -65.44 -44.24 -21.2 -79.56 8.15 2.96 3.01 0 P
CH 015 18075 -61.08 -39.88 -21.2 -76.36 8.15 4.12 3.01 0 P
6025 MHz 39856 -39.35 |-1815| -212 | -7027 | 815 | 19.76 | 3.01 0 P
39856 -51.35 -10.15 -41.2 -82.27 8.15 19.76 3.01 0 A
8246.646 -44.97 -23.77 -21.2 -58.81 8.15 2.68 3.01 0 P
802.11ax 8246.646 -45.3 -4.1 -41.2 -59.14 | 8.15 268 | 3.01 0 A
HFEjﬁO 12370 6545 | -4425| 212 | 7954 | 815 | 293 | 3.01 0 P
CH 047 18555 -61.74 -40.54 -21.2 -77.28 8.15 4.38 3.01 0 P
6185 MHz 39920 -30.16 |-17.96 -212 | -70.2 | 815 | 19.88 | 3.01 0 P
39920 -51.16 -9.96 -41.2 -82.2 8.15 19.88 3.01 0 A
8459.979 -45.28 -24.08 -21.2 -59.15 8.15 2.71 3.01 0 P
802.11ax 8459.979 -46.11 -4.91 -41.2 -59.98 8.15 2.71 3.01 0 A
HFEjI?O 12690 6255 | -4135| 212 | -766 | 815 | 289 | 3.01 0 P
CH 079 19035 -62.21 -41.01 -21.2 -77.97 8.15 4.6 3.01 0 P
6345 MHz 39936 -39.03 |-17.83| -212 | -7007 | 815 | 19.88 | 3.01 0 P
39936 -51.03 -9.83 -41.2 -82.07 8.15 19.88 3.01 0 A
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. The unwanted emission of CH15 was verified and passed by radiated measurement, please refer appendix F1 & F2.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-6 (6425-6525 MHZz)
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)
8579.979 -56.84 -49.84 -7 -70.67 8.1 2.72 3.01 0 P
802.11a 12870 -66.63 | -59.63 -7 -80.61 8.1 2.87 3.01 0 P
CH 097 19305 -62.36 | -41.16| -21.2 -77.92 8.1 4.45 3.01 0 P
6435 MHz
25740 -54.49 -47.49 -7 -74.59 8.1 8.99 3.01 0 P
8633.312 -59.92 | -52.92 -7 -73.75 8.1 2.72 3.01 0 P
802.11a 12950 -65.67 | -58.67 -7 -79.64 8.1 2.86 3.01 0 P
CH 105 19425 -63.43 | -4223| -21.2 -78.91 8.1 4.37 3.01 0 P
6475 MHz
25900 -54.26 | -47.26 -7 -74.66 8.1 9.29 3.01 0 P
8686.645 -65.34 | -58.34 -7 -79.18 8.1 2.73 3.01 0 P
802.11a 13030 -67.82 | -60.82 -7 -81.8 8.1 2.87 3.01 0 P
CH113 19545 -63.15 |-41.95| -21.2 -78.57 8.1 4.31 3.01 0 P
6515 MHz
26060 -52.65 -45.65 -7 -73.24 8.1 9.48 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-6 (6425-6525 MHz)
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |[(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8579.979 -54.98 -47.98 -7 -68.81 8.1 2.72 3.01 0 P
802.11ax
12870 -66.59 | -59.59 -7 -80.57 8.1 2.87 3.01 0 P
HE20
Full 19305 -62.62 -41.42 -21.2 -78.18 8.1 4.45 3.01 0 P
CH 097
6435 MHz 25740 -55.13 -48.13 -7 -75.23 8.1 8.99 3.01 0 P
8579.786 -54.14 -47.14 -7 -67.97 8.1 2.72 3.01 0 P
802.11ax
12870 -64.66 | -57.66 -7 -78.64 8.1 2.87 3.01 0 P
HE20
Partial 26/0 19305 -61.91 | -40.71| -21.2 -77.47 8.1 445 | 3.01 0 P
CH 097
6435 MHz 39880 -39.41 | -18.21 -21.2 -70.28 8.1 19.76 3.01 0 P
39880 -51.41 |-10.21 -41.2 -82.28 8.1 19.76 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-6 (6425-6525 MHz)
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8593.312 -55.11 | -48.11 -7 -68.94 8.1 2.72 3.01 0 P
802.11ax
12890 -67.16 | -60.16 -7 -81.14 8.1 2.87 3.01 0 P
HE40
Full 19335 -61.33 | -40.13 -21.2 -76.87 8.1 4.43 3.01 0 P
CH 099
6445 MHz 25780 -54.58 | -47.58 -7 -74.8 8.1 9.11 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-15 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-6 (6425-6525 MHZz)
WIFI 802.11ax HE80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8619.978 -56.29 | -49.29 -7 -70.12 8.1 2.72 3.01 0 P
802.11ax 12930 -65.44 | -58.44 -7 -79.42 8.1 2.87 3.01 0 P
HE80 Full
CH 103 19395 -61.08 | -39.88 -21.2 -76.58 8.1 4.39 3.01 0 P
6465 MHz 39848 -39.99 | -18.79 -21.2 -70.8 8.1 19.7 3.01 0 P
39848 -51.99 |-10.79 -41.2 -82.8 8.1 19.7 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-6 (6425-6525 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |[(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8673.1 -58.52 -51.52 -7 -72.36 8.1 2.73 3.01 0 P
802.11ax 13010 -67.37 | -60.37 -7 -81.34 8.1 2.86 3.01 0 P
H'I:Ell?o 19515 -63.58 -42.38 -21.2 -79 8.1 431 3.01 0 P
u
CH 111 26020 -52.04 -45.04 -7 -72.62 8.1 9.47 3.01 0 P
6505 MHz 39864 -39.05 |-17.85| -212 | -69.92 | 81 | 19.76 | 3.01 0 P
39864 -51.63 |-10.43 -41.2 -82.5 8.1 19.76 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)
8713.312 -64.35 -57.35 -7 -78.26 8.17 2.73 3.01 0 P
802.11a 13070 -66.57 | -59.57 -7 -80.63 8.17 2.88 3.01 0 P
CH 117 19605 -62.45 | -41.25| -21.2 -77.9 8.17 4.27 3.01 0 P
6535 MHz
26140 -54.85 -47.85 -7 -75.52 8.17 9.49 3.01 0 P
8926.644 -62.16 -55.16 -7 -76.09 8.17 2.75 3.01 0 P
802.11a 13390 -67.24 | -46.04 -21.2 -81.37 8.17 2.95 3.01 0 P
CH 149 20085 -61.65 | -40.45| -21.2 -77.07 | 817 424 | 3.01 0 P
6695 MHz
26780 -56.56 -49.56 -7 -77.31 8.17 9.57 3.01 0 P
8226 -43.94 -22.74 -21.2 -57.8 8.17 2.68 3.01 0 P
802.11a 8226 -44.9 -3.7 -41.2 -58.76 8.17 2.68 3.01 0 A
CH 181 13710 -63.91 |-56.91 -7 -78.11 8.17 3.02 3.01 0 P
6855 MHz
20560 -63.26 -42.06 -21.2 -79.61 8.17 5.17 3.01 0 P
27420 -53.24 -46.24 -7 -74.14 8.17 9.72 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz) — Straddle Channel
WIFI 802.11a (Harmonic)

WIFI Note| Frequency | Level Over Limit Read |Antenna| Path | MIMO |Grounding P
Ant. Limit Line Level Gain Loss | Factor | Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
9166.644 -62.93 -41.73 -21.2 -76.81 8.17 2.7 3.01 0 P
802.11a 13750 -64.54 -57.54 -7 -78.75 8.17 3.03 3.01 0 P
CH 185 20625 -62.06 |-40.86| -21.2 -78.54 8.17 5.3 3.01 0 P
6875 MHz
27500 -55.84 -48.84 -7 -716.77 8.17 9.75 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-19 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |[(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8713.312 -62.93 -55.93 -7 -76.84 8.17 2.73 3.01 0 P
802.11ax
13070 -66.49 | -59.49 -7 -80.55 8.17 2.88 3.01 0 P
HE20
Full 19605 -62.55 -41.35 -21.2 -78 8.17 4.27 3.01 0 P
CH 117
6535 MHz 26140 -55.14 -48.14 -7 -75.81 8.17 9.49 3.01 0 P
8713.116 -65.32 -58.32 -7 -79.23 8.17 2.73 3.01 0 P
802.11ax
HE20 13070 -64.75 -57.75 -7 -78.81 8.17 2.88 3.01 0 P
Partial 26/0 19605 6252 | -41.32| -21.2 7797 | 817 427 | 3.01 0 P
CH 117
6535 MHz 39928 -40 -18.8 -21.2 -71.06 8.17 19.88 3.01 0 P
39928 -52 -10.8 -41.2 -83.06 8.17 19.88 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
13130 -65.09 | -58.09 -7 -79.16 8.17 2.89 3.01 0 P
802.11ax 19695 -62.46 |-41.26| -21.2 -77.85 8.17 421 3.01 0 P
HE40 Full CH
123 26260 -52.62 | -45.62 -7 -73.3 8.17 9.5 3.01 0 P
6565 MHz 39968 -38.86 | -17.66 -21.2 -69.98 8.17 19.94 3.01 0 P
39968 -51.55 |-10.35 -41.2 -82.67 8.17 19.94 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHZz)
WIFI 802.11ax HE80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
7950 -36.81 | -29.81 -7 -50.64 8.17 2.65 3.01 0 P
802.11ax 13250 -65.3 -44.1 21.2 -79.39 8.17 291 3.01 0 P
HE80 Full
CH 135 19875 -60.42 | -39.22 -21.2 -75.72 8.17 4.12 3.01 0 P
6625 MHz 39888 -39.54 |-18.34 -21.2 -70.54 8.17 19.82 3.01 0 P
39888 -51.54 |-10.34 -41.2 -82.54 8.17 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
13330 -65.03 | -43.83 -21.2 -79.15 8.17 2.94 3.01 0 P
802.11ax 19995 -60.06 |-38.86| -21.2 -75.28 8.17 4.04 3.01 0 P
HE160 Full
CH 143 39896 -39.49 | -18.29 -21.2 -70.49 8.17 19.82 3.01 0 P
6665 MHz 39896 -51.2 -10 -41.2 -82.2 8.17 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz) — Straddle Channel
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
9099.7 -60.43 | -39.23 -21.2 -74.34 8.17 2.73 3.01 0 P
13650 -65.2 -58.2 -7 -79.39 8.17 3.01 3.01 0 P
802.11ax
HE160 Full 20475 -61.83 | -40.63 -21.2 -77.98 8.17 4.97 3.01 0 P
CH 175 27300 -52.23 | -45.23 -7 -73.1 8.17 9.69 3.01 0 P
6825 MHz
39344 -39.45 |-18.25 -21.2 -69.45 8.17 18.82 3.01 0 P
39344 -51.8 -10.6 -41.2 -81.8 8.17 18.82 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |[(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
* 7095 4.61 - - -8.02 8.13 1.49 3.01 0 P
802.11a * 7095 -6.32 - - -18.95 | 8.13 1.49 3.01 0 A
CH 229
7095 MHz 7199.4 -429 | -35.9 -7 -55.54 | 8.13 15 3.01 0 P
7126.6 -56.83 -29.83 -27 -69.46 8.13 1.49 3.01 0 A
* 7115 4.57 - - -8.06 8.13 1.49 3.01 0 P
802.11a * 7115 -6.24 - - -18.87 | 8.13 1.49 3.01 0 A
CH 233
7115 MHz 7125.16 -17.42 | -10.42 -7 -30.05 | 8.3 149 | 3.01 0 P
7125 -46.35 |-19.35 -27 -58.98 8.13 1.49 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
9326.643 -60.48 -39.28 -21.2 -74.28 8.13 2.66 3.01 0 P
802.11a 13990 6588 | 5888 -7 8011 | 813 | 309 | 301 0 P
CH 209
6995 MHz 20985 -61.44 | -40.24| -21.2 -78.54 | 8.13 596 | 3.01 0 P
27980 -57.9 -50.9 -7 -78.93 8.13 9.89 3.01 0 P
9459.976 -64 -42.8 -21.2 -77.75 8.13 2.61 3.01 0 P
802.11a 14190 6461 | 5761 -7 7885 | 813 | 31 | 301 0 P
CH 229
7095 MHz 21285 -60.94 | -39.74 -21.2 -78.16 8.13 6.08 3.01 0 P
28380 -54.02 -47.02 -7 -75.17 8.13 10.01 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) (dB) (PIA)
* - - -
802.11ax 7095 5.86 6.77 8.13 1.49 3.01 0 P
HE20 * 7095 -5.69 - - -18.32 | 8.3 1.49 3.01 0 A
Full
CH 229 7139.56 -43.44 | -36.44 -7 -56.07 | 8.13 1.49 3.01 0 P
7095 MHz 7125 -56.45 | -29.45 -27 -69.08 | 8.13 1.49 3.01 0 A
802.11ax * 7095 8.19 - - -4.44 8.13 1.49 3.01 0 P
HE20
Partial * 7095 -4.2 - - -16.83 | 8.13 1.49 3.01 0 A
242/61 7172.04 -42.98 | -35.98 -7 -55.62 | 8.13 1.5 3.01 0 P
CH 229
7095 MHz 7125 -56.35 | -29.35 -27 -68.98 | 8.13 1.49 3.01 0 A
802.11ax * 7095 8.27 - - -4.36 8.13 1.49 3.01 0 P
HE20 * 7095 -3.55 - - -16.18 | 8.13 1.49 3.01 0 A
Partial106/54
CH 229 7171.88 -43.37 | -36.37 -7 -56.01 | 8.13 1.5 3.01 0 P
7095 MHz 7125.48 56.74 | -29.74|  -27 6937 | 813 | 149 | 301 0 A
802 11ax * 7095 8.71 - - -3.92 8.13 1.49 3.01 0 P
HE20 * 7095 -2.87 - - -15.5 8.13 1.49 3.01 0 A
Partial 52/40
CH 229 7188.84 -42.81 |-35.81 -7 -55.45 | 8.13 1.5 3.01 0 P
7095 MHz 7125.16 57.23 |-30.23| -27 69.86 | 813 | 149 | 301 0 A
802.11ax * 7095 10.29 - - -2.34 8.13 1.49 3.01 0 P
HE20 * 7095 -1.92 - - -14.55 | 8.13 1.49 3.01 0 A
Partial 26/8
CH 229 7150.6 -43.87 | -36.87 -7 -56.5 8.13 1.49 3.01 0 P
7095 MHz 712548 | -56.76 |-29.76|  -27 69.39 | 813 | 149 | 301 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax * 7115 5.78 - - -6.85 8.13 1.49 3.01 0 P
HE20 * 7115 -6.09 - - -18.72 8.13 1.49 3.01 0 A
Full
CH 233 7125.16 -9.23 -2.23 -7 -21.86 8.13 1.49 3.01 0 P
7115 MHz 7125 3048 | -3.48 27 4311 | 813 149 | 301 0 A
802.11ax * 7115 4.08 - - -8.55 8.13 1.49 3.01 0 P
HE20
Partial * 7115 -7.95 - - -20.58 8.13 1.49 3.01 0 A
242/61 7125 -11.85 | -4.85 7 2448 | 8.13 1.49 3.01 0 P
CH 233
7115 MHz 7125 -32.63 | -5.63 27 -45.26 8.13 1.49 3.01 0 A
802.11ax * 7115 2.79 - - -9.84 8.13 1.49 3.01 0 =
HE20
Partial * 7115 -8.12 - - -20.75 8.13 1.49 3.01 0 A
106/54 7125 9.9 2.9 -7 2253 | 8.13 1.49 3.01 0 P
CH 233
7115 MHz 7125 -32.69 | -5.69 27 -45.32 8.13 1.49 3.01 0 A
802.11ax * 7115 5.54 - - -7.09 8.13 1.49 3.01 0 P
HE20 * 7115 -6.05 - - -18.68 8.13 1.49 3.01 0 A
Partial 52/40
CH 233 7125 -9.78 -2.78 -7 -22.41 8.13 1.49 3.01 0 P
7115 MHz 7125 31.34 | -4.34 27 4397 | 813 149 | 301 0 A
802.11ax * 7115 451 - - -8.12 8.13 1.49 3.01 0 P
HE20 * 7115 -5.92 - - -18.55 8.13 1.49 3.01 0 A
Partial 26/8
CH 233 7125.16 -8.78 -1.78 -7 -21.41 8.13 1.49 3.01 0 P
7115 MHz 7125 -31.6 4.6 27 4423 | 813 149 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-28 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |[(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 9459.976 -61.46 | -40.26 | -21.2 -75.21 | 8.13 2.61 3.01 0 P
HFEZHO 14190 6333 | -56.33 -7 7757 | 813 31 | 301 0 p
u
CH 229 21285 -59.84 -38.64 -21.2 -77.06 8.13 6.08 3.01 0 P
7095 MHz 28380 541 | -471 -7 7525 | 813 | 10.01 | 3.01 0 P
802.11ax 14190 -64.45 | -57.45 -7 -78.69 8.13 3.1 3.01 0 P
HE20 21285 6057 |-39.37| -21.2 | 7779 | 813 | 608 | 3.01 0 p
Partial 26/8
CH 229 39928 -38.66 -17.46 -21.2 -69.68 8.13 19.88 3.01 0 P
7095 MHz 39928 50.66 | -9.46 | -412 | -81.68 & 813 | 19.88 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B2-29 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax * 7085 6.74 - - -5.88 8.13 1.48 3.01 0 P
HE40 * 7085 -6.09 - - -18.71 | 8.3 1.48 3.01 0 A
Full
CH 227 7131.6 -43.55 | -36.55 -7 -56.18 | 8.13 1.49 | 3.01 0 P
7085 MHz 7126.2 5598 |-2898| -27 6861 | 813 | 149 | 301 0 A
802.11ax * 7085 10.47 - - -2.15 8.13 1.48 3.01 0 P
HE40
Partial * 7085 -4.24 - - -16.86 8.13 1.48 3.01 0 A
484/65 7130.88 -40.76 | -33.76 7 -53.39 | 8.13 149 | 3.01 0 P
CH 227
7085 MHz 7125.48 -54.26 |-27.26 -27 -66.89 | 8.13 1.49 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-30 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8502 -45.58 | -38.58 -7 -59.43 8.13 2.71 3.01 0 P
802.11ax
14170 -64.47 | -57.47 -7 -78.71 8.13 31 3.01 0 P
HE40
Full 21255 -60.3 -39.1 -21.2 -77.51 8.13 6.07 3.01 0 P
CH 227
7085 MHz 39952 -38.73 | -17.53 -21.2 -69.81 8.13 19.94 3.01 0 P
39952 -50.73 -9.53 -41.2 -81.81 8.13 19.94 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-31 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11ax HESO (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) (dB) (PIA)
802.11ax * 7025 5.58 - - -7.03 8.13 1.47 3.01 0 P
HES80 * 7025 -6.38 - - -18.99 8.13 1.47 3.01 0 A
Full
CH 215 7130.44 -42.49 | -35.49 -7 -55.12 | 8.3 1.49 | 3.01 0 P
7025 MHz 7125.16 556 | -28.6 27 -68.23 | 8.13 149 | 301 0 A
802.11ax * 7025 8.71 - - -3.9 8.13 1.47 3.01 0 P
HE80 * 7025 -4.22 - - -16.83 8.13 1.47 3.01 0 A
996/67
CH 215 7127.4 -42.32 | -35.32 -7 -54.95 | 8.3 149 | 3.01 0 P
7025 MHz 7125 55 28 27 67.63 | 8.13 149 | 301 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-32 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHZz)
WIFI 802.11ax HE80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
9366.643 -60.36 | -39.16 -21.2 -74.14 8.13 2.64 3.01 0 P
802.11ax
14050 -65.76 | -58.76 -7 -79.99 8.13 3.09 3.01 0 P
HES80
Full 21075 -61.71 | -40.51 -21.2 -78.89 8.13 6.04 3.01 0 P
CH 215
7025 MHz 39976 -39.15 | -17.95 -21.2 -70.23 8.13 19.94 3.01 0 P
39976 -51.15 -9.95 -41.2 -82.23 8.13 19.94 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-33 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11ax HE160 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax * 6985 6.11 - - -6.5 8.13 1.47 3.01 0 P
HE160 * 6985 -6.14 - - -18.75 | 8.13 1.47 3.01 0 A
Full
CH 207 7133.48 -41.63 | -34.63 -7 -54.26 | 8.13 1.49 | 3.01 0 P
6985 MHz 7125.16 5426 |-2726| -27 66.89 | 813 | 149 | 301 0 A
802.11ax * 6985 7.85 - - -4.76 8.13 1.47 3.01 0 P
HE160
Partial * 6985 -4.2 - - -16.81 8.13 1.47 3.01 0 A
1992/68 7140.84 -28.78 | -21.78 7 -41.41 | 813 149 | 3.01 0 P
CH 207
6985 MHz 7129.32 -47.98 | -20.98 -27 -60.61 | 8.13 1.49 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-34 of 38

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
9311.9 -57.06 | -35.86 -21.2 -70.86 8.13 2.66 3.01 0 P
802.11ax
HE160 13970 -64.86 | -57.86 -7 -79.08 8.13 3.08 3.01 0 P
Full 20955 -60.59 | -39.39 -21.2 -77.63 8.13 5.9 3.01 0 P
CH 207
6985 MHz 39936 -39.56 |-18.36 -21.2 -70.58 8.13 19.88 3.01 0 P
39936 -50.88 -9.68 -41.2 -81.9 8.13 19.88 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-35 of 38

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011F

Emission below 1GHz
WIFI 802.11ax HE160 Full (LF)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path | MIMO | Grounding Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) |(dB) |(dB) (dB) [(P/IA)
65.64 -74.71 -19.51| -55.2 -90.8 8.15 0.23 | 3.01 4.7 P
802.11ax 179.31 -72.95 |-21.25| -51.7 | -89.16 8.15 0.35 | 3.01 47 P
HE160 268.41 -73.91 -24.71| -49.2 -90.24 8.15 0.47 | 3.01 4.7 P
Full 356 -73.59 |-2439| -49.2 -89.99 8.15 0.54 | 3.01 4.7 P
LF 822.9 -71.48 |-22.28| -49.2 -88.3 8.15 0.96 | 3.01 4.7 P
969.2 -70.65 -29.45| -41.2 -87.7 8.15 1.19 | 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-36 of 38

FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B2-37 of 38
FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency | Level Over Limit Read |Antenna| Path MIMO | Grounding P Peak | Pol.
Ant. Limit Line Level Gain Loss | Factor Factor Avg. |Avg.

5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/IA) [(PIA)|(HIV)
802.11a 592496 | -17.71 | -10.71 | -7 | -3032 | 815 | 145 | 3.1 0 P | P | H
CH 002

5935MHz 5924.96 -45.59 -18.59 -27 -58.2 8.15 1.45 3.01 0 A A H

o & w0 Ddp PR

For Peak Limit @ 5924.

1. Level(dBm)

96MHz:

Over Limit(dB) = Level(dBm) — Limit Line(dBm)

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
MIMO Factor(dB) = 10 log (NANT), where NANT is the number of outputsf

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 8.15(dBi) + 1.45(dB) — 30.32(dBm) + 3.01(dB)

=-17.71 (dBm)
2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

=-17.71(dBm) + 7(dBm)
=-10.71(dB)

For Average Limit @ 5924.96MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 8.15(dBi) + 1.45(dB) — 58.2(dBm) + 3.01(dB)

= -45.59 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)
= -45.59(dBm) + 27(dBm)

= -18.59(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f < 960 MHz)
Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

<Standard Client>

UNII-5 (5925-6425 MHz)
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) |[(dB)| (dBm) |(dBm) | (dBi) | (dB) | (dB) (dB) (P/A)
5924.96 -9.02 -2.02 -7 -21.63 8.15 1.45 3.01 0 P
802.11a 5924.96 -39.7 -12.7 -27 -52.31 | 8.15 1.45 3.01 0 A
CH 002
5935 MHz | * 5935 12.37 - - -0.25 8.15 1.46 3.01 0 P
* 5935 3.12 - - -9.5 8.15 1.46 3.01 0 P
5922.44 -14.93 -7.93 -7 -27.54 8.15 1.45 3.01 0 P
802.11a 5924.96 -41.2 -14.2 -27 -53.81 | 8.15 1.45 3.01 0 A
CH 001
5955 MHz | * 5955 22.4 - - 9.77 8.15 1.47 | 3.01 0 P
* 5955 13.05 - - 0.42 8.15 1.47 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-10f 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)
7939.98 -55.22 | -48.22 -7 -69.03 8.15 2.65 3.01 0 P
11910 -62.94 | -41.74 -21.2 -77.05 8.15 2.95 3.01 0 P
802.11a
CH 001 17865 -63.22 | -42.02 -21.2 -78.41 8.15 4.03 3.01 0 P
5955 MHz
39960 -394 -18.2 -21.2 -70.5 8.15 19.94 3.01 0 P
39960 -50.4 -9.2 -41.2 -81.5 8.15 19.94 3.01 0 A
8233.313 -57.89 |-36.69 -21.2 -71.73 8.15 2.68 3.01 0 P
12350 -65.77 | -44.57 -21.2 -79.86 8.15 2.93 3.01 0 P
802.11a
CH 045 18525 -63.37 | -42.17 -21.2 -78.89 8.15 4.36 3.01 0 P
6175 MHz
39992 -39.62 | -18.42 -21.2 -70.78 8.15 20 3.01 0 P
8553.312 -57.63 |-50.63 -7 -71.5 8.15 271 3.01 0 P
12830 -66.34 | -59.34 -7 -80.38 8.15 2.88 3.01 0 P
802.11a
CH 093 19245 -61.68 | -40.48 -21.2 -77.32 8.15 4.48 3.01 0 P
6415 MHz
39896 -39.17 | -17.97 -21.2 -70.15 8.15 19.82 3.01 0 P
39896 -50.17 -8.97 -41.2 -81.15 8.15 19.82 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-2 0f 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5924.96 -9.61 -2.61 -7 -22.22 8.15 1.45 3.01 0 P
HE20 5924.96 -30.65 | -3.65 27 -43.26 8.15 1.45 3.01 0 A
Full
CH 002 * 5935 5.31 - - -7.31 8.15 1.46 3.01 0 P
S935MHz | . 5935 -6.07 ; ; 1869 | 8.15 146 | 3.01 0 A
802.11ax 5924.82 -8.71 -1.71 -7 -21.32 8.15 1.45 3.01 0 P
HE20
Partial 5924.96 -31.24 | -4.24 27 -43.85 8.15 1.45 3.01 0 A
242/61 * 5935 6.1 - - 6.52 8.15 1.46 | 3.01 0 P
CH 002
5935 MHz * 5935 -7 - - -19.62 8.15 1.46 3.01 0 A
802.11ax 5924.96 -8.78 -1.78 -7 -21.39 8.15 1.45 3.01 0 =
HE20
Partial 5924.96 -32.11 -5.11 27 -44.72 8.15 1.45 3.01 0 A
106/53 * 5935 3.47 - - -9.15 8.15 1.46 | 3.01 0 P
CH 002
5935 MHz * 5935 -8.41 - - -21.03 8.15 1.46 3.01 0 A
802.11ax 5924.96 -8.7 -1.7 -7 -21.31 8.15 1.45 3.01 0 P
HE20 5924.96 -31.48 | -4.48 27 -44.09 8.15 1.45 3.01 0 A
Partial 52/37
CH 002 * 5935 5.68 - - -6.94 8.15 1.46 3.01 0 P
S935MHz | . 5935 -7 - - 11962 | 815 146 | 301 0 A
802.11ax 5924.96 -9.37 -2.37 -7 -21.98 8.15 1.45 3.01 0 P
HE20 5924.96 -32.3 5.3 27 -44.91 8.15 1.45 3.01 0 A
Partial 26/0
CH 002 * 5935 4.3 - - -8.32 8.15 1.46 3.01 0 P
S935MHz | . 5935 -7.44 ; ; 2006 | 8.15 146 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number B3-3 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5924.82 -11.49 -4.49 -7 -24.1 8.15 1.45 3.01 0 P
HE20 5924.82 -36.84 | -9.84 27 -49.45 8.15 1.45 3.01 0 A
Full
CH 001 * 5955 23.51 - - 10.88 8.15 1.47 3.01 0 P
S955MHz | . 5955 12.55 ; ; 008 | 815 147 | 301 0 A
802.11ax 5922.72 -13.66 | -6.66 -7 -26.27 8.15 1.45 3.01 0 P
HE20
Partial 5924.54 -39.85 |-12.85 27 -52.46 8.15 1.45 3.01 0 A
242/61 * 5955 22.45 - - 9.82 8.15 1.47 3.01 0 P
CH 001
5955 MHz * 5955 12.46 - - -0.17 8.15 1.47 3.01 0 A
802.11ax 5921.74 -14.24 | -7.24 -7 -26.85 8.15 1.45 3.01 0 P
HE20
Partial 5924.96 -47.8 -20.8 27 -60.41 8.15 1.45 3.01 0 A
106/53 * 5955 25.22 - - 1259 | 8.15 1.47 | 3.01 0 P
CH 001
5955 MHz * 5955 14 - - 1.37 8.15 1.47 3.01 0 A
802 11ax 5914.32 -34.29 | -27.29 -7 -46.9 8.15 1.45 3.01 0 P
HE20 5918.24 -50.67 | -23.67 27 -63.28 8.15 1.45 3.01 0 A
Partial 52/37
CH 001 * 5955 25.45 - - 12.82 8.15 1.47 3.01 0 P
S955MHz | 5955 13.89 - - 1.26 8.15 147 | 301 0 A
802.11ax 5913.2 -37.7 -30.7 -7 -50.31 8.15 1.45 3.01 0 P
HE20 5912.5 -51.21 |-24.21 -27 -63.82 8.15 1.45 3.01 0 A
Partial 26/0
CH 001 * 5955 24.72 - - 12.09 8.15 1.47 3.01 0 P
5955 MHz | 5955 13.93 ; ; 1.3 8.15 147 | 301 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-4 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) (dB) (PIA)
7940 -52.34 | -45.34 -7 -66.15 8.15 2.65 3.01 0 P
802.11ax
11910 -64.3 -43.1 21.2 -78.41 8.15 2.95 3.01 0 P
HE20
Full 17865 -62.62 |-41.42| -21.2 -77.81 8.15 4.03 3.01 0 P
CH 001
5955 MHz 39968 -39.15 |-17.95| -21.2 -70.25 8.15 19.94 | 3.01 0 P
39968 -50.8 9.6 -41.2 -81.9 8.15 19.94 | 3.01 0 A
7940 -54.88 | -47.88 -7 -68.69 8.15 2.65 3.01 0 P
802.11ax
HE20 11910 -65.37 |-44.17| -21.2 -79.48 8.15 2.95 3.01 0 P
Partial 26/0 17865 -62.57 |-41.37| -21.2 -77.76 8.15 4.03 3.01 0 P
CH 001
5955 MHz 39928 3851 |-17.31| -21.2 -69.55 8.15 19.88 | 3.01 0 P
39928 -50.86 | -9.66 -41.2 -81.9 8.15 19.88 | 3.01 0 A
8233.3 -55.03 |-33.83| -21.2 -68.87 8.15 2.68 3.01 0 P
802.11ax
HE20 12350 -64.83 |-4363| -21.2 -78.92 8.15 2.93 3.01 0 P
Full 18525 63.11 |-41.91| -21.2 -78.63 8.15 4.36 3.01 0 P
CH 045
6175 MHz 39912 -39.05 |-17.85| -21.2 -70.03 8.15 19.82 | 3.01 0 P
39912 -50.92 | -9.72 -41.2 -81.9 8.15 19.82 | 3.01 0 A
8233.3 5552 |-34.32| -21.2 -69.36 8.15 2.68 3.01 0 P
802.11ax
HE20 12350 -65.18 |-43.98| -21.2 -79.27 8.15 2.93 3.01 0 P
Partial 26/4 18525 -62.24 |-41.04| -21.2 -77.76 8.15 4.36 3.01 0 P
CH 045
6175 MHz 39992 -39.22 |-18.02| -21.2 -70.38 8.15 20 3.01 0 P
39992 -51.04 | -9.84 -41.2 -82.2 8.15 20 3.01 0 A
TEL : 886-3-327-0868 Page Number : B3-5 0f 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) |[(dB)| (dBm) |(dBm) | (dBi) | (dB) | (dB) (dB) (P/A)
8553.3 -55.35 -48.35 -7 -69.22 8.15 2.71 3.01 0 P
802.11ax
12830 -64.89 | -57.89 -7 -78.93 8.15 2.88 3.01 0 P
HE20
Full 19245 -62.12 -40.92 -21.2 -77.76 8.15 4.48 3.01 0 P
CH 093
6415 MHz 39936 -39.42 -18.22 -21.2 -70.46 8.15 19.88 3.01 0 P
39936 -50.86 -9.66 -41.2 -81.9 8.15 19.88 3.01 0 A
8553.3 -54.75 -47.75 -7 -68.62 8.15 2.71 3.01 0 P
802.11ax
HE20 12830 -65.34 |-58.34 -7 -79.38 8.15 2.88 3.01 0 P
Partial 26/8 19245 -61.97 |-40.77| -21.2 7761 | 815 448 | 3.01 0 P
CH 093
6415 MHz 39864 -38.51 |-17.31 -21.2 -69.43 8.15 19.76 3.01 0 P
39864 -50.94 -9.74 -41.2 -81.86 8.15 19.76 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-6 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5919.3 -10.22 -3.22 -7 -22.83 8.15 1.45 3.01 0 P
HE40 5925 -30.57 | -3.57 -27 -43.18 | 8.15 1.45 3.01 0 A
Full
CH 003 * 5965 19.91 - - 7.28 8.15 1.47 | 3.01 0 P
5965 MHz | 5965 8.48 - - 415 | 815 | 147 | 3.01 0 A
802.11ax 5924.7 -14.99 -7.99 -7 -27.6 8.15 1.45 3.01 0 P
HE40
Partial 5924.88 -34.51 -7.51 -27 -47.12 8.15 1.45 3.01 0 A
484/65 * 5965 17.28 - - 4.65 8.15 147 | 3.01 0 P
CH 003
5965 MHz * 5965 5.98 - - -6.65 8.15 1.47 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-7 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
7953.3 -52.9 -45.9 -7 -66.71 8.15 2.65 3.01 0 P
802.11ax
11930 -65.96 | -44.76 -21.2 -80.08 8.15 2.96 3.01 0 P
HE40
Full 17895 -63.39 | -42.19 -21.2 -78.58 8.15 4.03 3.01 0 P
CH 003
5965 MHz 39904 -39.12 | -17.92 -21.2 -70.1 8.15 19.82 3.01 0 P
39904 -51.07 -9.87 -41.2 -82.05 8.15 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-8 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HESO (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
5924.52 -10.1 -3.1 -7 -22.71 8.15 1.45 3.01 0 P
802.11ax
HESO Eull 5910.92 -32.07 -5.07 -27 -44.68 8.15 1.45 3.01 0 A
CH 007 * 5985 16.09 - - 3.45 8.15 148 | 3.01 0 P
5985 MHz
* 5985 4.82 - - -7.82 8.15 1.48 3.01 0 A
802.11ax 5924.68 -11.71 -4.71 -7 -24.32 8.15 1.45 3.01 0 P
HEB8O Partial 5921.96 -34.77 | -1.77 -27 -47.38 8.15 1.45 3.01 0 A
996/67
CH 007 * 5985 14.33 - - 1.69 8.15 1.48 3.01 0 P
5985MHz | 5985 3.34 - - 93 | 815 | 148 | 301 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-9 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHZz)
WIFI 802.11ax HE80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
7980 -57.28 | -50.28 -7 -71.1 8.15 2.66 3.01 0 P
802.11ax 11970 -65.94 | -44.74| 212 -80.06 8.15 2.96 3.01 0 P
HE80 Full
CH 007 17955 -61.65 | -40.45 -21.2 -76.86 8.15 4.05 3.01 0 P
5985 MHz 39984 -39.4 -18.2 -21.2 -70.56 8.15 20 3.01 0 P
39984 -51.04 -9.84 -41.2 -82.2 8.15 20 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-10 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI 802.11ax HE160 (Band Edge)

UNII-5 (5925-6425 MHz)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5896.04 -14.56 -7.56 -7 -27.15 8.15 1.43 3.01 0 P
HE160 5924.84 -30.97 | -3.97 -27 -43.58 | 8.15 1.45 3.01 0 A
Full
CH 015 * 6025 14.85 - - 2.2 8.15 1.49 | 3.01 0 P
6025 MHz | 6025 2.62 - - -10.03 | 815 | 1.49 | 3.01 0 A
802.11ax 5900.52 -19.07 -12.07 -7 -31.67 8.15 1.44 3.01 0 P
HE160
Partial 5925 -35.17 -8.17 -27 -47.78 8.15 1.45 3.01 0 A
1992/68 * 6025 13.09 - - 0.44 8.15 1.49 | 3.01 0 P
CH 015
6025 MHz * 6025 -0.12 - - -12.77 | 8.5 1.49 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-11 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)

8033.3 -53.22 | -32.02 -21.2 -67.04 8.15 2.66 3.01 0 P

802.11ax
HE160 12050 -65.76 | -44.56 -21.2 -79.88 8.15 2.96 3.01 0 P
Full 18075 -62.11 | -40.91 -21.2 -77.39 8.15 4.12 3.01 0 P

CH 015
6025 MHz 39976 -40.01 |-18.81 -21.2 -71.11 8.15 19.94 3.01 0 P
39976 -51 -9.8 -41.2 -82.1 8.15 19.94 3.01 0 A
8246.6 -54.87 | -33.67 -21.2 -68.71 8.15 2.68 3.01 0 P

802.11ax
HE160 12370 -65.19 | -43.99 -21.2 -79.28 8.15 2.93 3.01 0 P
Full 18555 -62.12 | -40.92 -21.2 -77.66 8.15 4.38 3.01 0 P

CH 047
6185 MHz 39952 -39.1 -17.9 -21.2 -70.2 8.15 19.94 3.01 0 P
39952 -50.8 -9.6 -41.2 -81.9 8.15 19.94 3.01 0 A
8460 -52.77 | -31.57 -21.2 -66.64 8.15 2.71 3.01 0 P

802.11ax
HE160 12690 -63.08 | -41.88 -21.2 -77.13 8.15 2.89 3.01 0 P
Full 19035 -61.72 | -40.52 -21.2 -77.48 8.15 4.6 3.01 0 P

CH 079
6345 MHz 39896 -39.69 | -18.49 -21.2 -70.67 8.15 19.82 3.01 0 P
39896 -50.99 -9.79 -41.2 -81.97 8.15 19.82 3.01 0 A

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-12 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)
13070 -63.82 -56.82 -7 -77.88 8.17 2.88 3.01 0 P
802.11a 19605 -61.73 -40.53 -21.2 -77.18 8.17 4.27 3.01 0 P
CH 117 39784 -39.06 |-17.86| -21.2 -69.89 8.17 19.65 | 3.01 0 P
6535 MHz
39784 -51.06 -9.86 -41.2 -81.89 8.17 19.65 3.01 0 A
13390 -63.25 -42.05 -21.2 -77.38 8.17 2.95 3.01 0 P
802.11a 20085 -62.15 -40.95 -21.2 -77.57 8.17 4.24 3.01 0 P
CH 149 39952 -38.3 171 | -21.2 -69.42 | 8.17 19.94 | 3.01 0 P
6695 MHz
39952 -50.86 -9.66 -41.2 -81.98 8.17 19.94 3.01 0 A
8226 -55.82 | -34.62 -21.2 -69.68 8.17 2.68 3.01 0 P
802.11a 13710 -48.82 | -41.82 -7 -63.02 8.17 3.02 3.01 0 P
CH 181 20565 -4955 | -2835| -21.2 -65.9 8.17 5.17 3.01 0 P
6855 MHz
39944 -39.19 -17.99 -21.2 -70.25 8.17 19.88 3.01 0 P
39944 -51.04 -9.84 -41.2 -82.1 8.17 19.88 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-13 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) |[(dB)| (dBm) |[(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8713.3 -58.53 -51.53 -7 -72.44 8.17 2.73 3.01 0 P
802.11ax
13070 -58.91 |-51.91 -7 -72.97 8.17 2.88 3.01 0 P
HE20
Full 19605 -61.89 -40.69 -21.2 -77.34 8.17 4.27 3.01 0 P
CH 117
6535 MHz 39888 -38.95 -17.75 -21.2 -69.95 8.17 19.82 3.01 0 P
39888 -50.94 -9.74 -41.2 -81.94 8.17 19.82 3.01 0 A
8713.312 -58.39 | -51.39 -7 -72.3 8.17 2.73 3.01 0 P
802.11ax
13070 -67.13 | -60.13 -7 -81.19 8.17 2.88 3.01 0 P
HE20
Partial 26/0 19605 -61.78 | -40.58| -21.2 | -77.23 | 8.17 427 | 3.01 0 P
CH 117
6535 MHz 39944 -37.75 | -16.55 -21.2 -68.81 8.17 19.88 3.01 0 P
39944 -51.75 -10.55 -41.2 -82.81 8.17 19.88 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-14 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8753.3 -59.09 | -52.09 -7 -73 8.17 2.73 3.01 0 P
802.11ax 13130 -62.13 | -55.13 -7 -76.2 8.17 2.89 3.01 0 P
HE40 Full CH
123 19695 -63.19 | -41.99 -21.2 -78.58 8.17 4.21 3.01 0 P
6565 MHz 39888 -38.98 |-17.78 -21.2 -69.98 8.17 19.82 3.01 0 P
39888 -50.79 -9.59 -41.2 -81.79 8.17 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-15 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHZz)
WIFI 802.11ax HE80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
7950 -51.44 | -44.44 -7 -65.27 8.17 2.65 3.01 0 P
802.11ax 13250 -64.7 -43.5 21.2 -78.79 8.17 291 3.01 0 P
HE80 Full
CH 135 19875 -61.59 |-40.39 -21.2 -76.89 8.17 4.12 3.01 0 P
6625 MHz 39960 -38.79 | -17.59 -21.2 -69.91 8.17 19.94 3.01 0 P
39960 -50.78 -9.58 -41.2 -81.9 8.17 19.94 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-16 of 18

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8886.6 -58.15 | -51.15 -7 -72.08 8.17 2.75 3.01 0 P
802.11ax 13330 -64.78 |-4358| -21.2 -78.9 8.17 2.94 3.01 0 P
HE160 Full
CH 143 19995 -61.71 | -40.51 -21.2 -76.93 8.17 4.04 3.01 0 P
6665 MHz 39896 -39.61 |-18.41 -21.2 -70.61 8.17 19.82 3.01 0 P
39896 -51.1 -9.9 -41.2 -82.1 8.17 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-17 of 18
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FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

Emission below 1GHz

WIFI 802.11ax HE160 Full (LF)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path | MIMO | Grounding Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
4 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) |(dB) |(dB) (dB) [(P/IA)
60.78 -73.64 -18.44 | -55.2 -89.72 8.15 0.22 | 3.01 4.7 P
802.11ax 131.79 7324 |-2154| -51.7 | -89.45 8.15 0.35 | 3.01 47 P
HE160 260.31 -72.56 -23.36 | -49.2 -88.91 8.15 0.49 | 3.01 4.7 P
Full 461 -72.39 -23.19 | -49.2 -88.9 8.15 0.65 | 3.01 4.7 P
LF 883.1 -71.6 224 | -49.2 | -88.47 8.15 1.01 | 3.01 4.7 P
981.8 -71.2 -30 -41.2 -88.28 8.15 1.22 | 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B3-18 of 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) (dB) (P/A)
5924.96 -90.28 -2.28 -7 -21.89 8.15 1.45 3.01 0 P
802.11a 5924.96 -38.97 | -11.97 -27 -51.58 | 8.15 1.45 3.01 0 A
CH 002
5935 MHz | * 5935 12.37 - - -0.25 8.15 1.46 | 3.01 0 P
* 5935 3.16 - - -9.46 8.15 1.46 3.01 0 P
5924.96 -8.79 -1.79 -7 -21.4 8.15 1.45 3.01 0 P
802.11a 5924.96 -41.43 | -14.43 -27 -54.04 | 8.15 1.45 3.01 0 A
CH 001
5955 MHz | * 5955 22.32 - - 9.69 8.15 1.47 3.01 0 P
* 5955 11.84 - - -0.79 8.15 1.47 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B4-1 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |(dBm) | (dBi) | (dB) | (dB) (dB) (P/A)
7940 -40.52 -33.52 -7 -54.33 8.15 2.65 3.01 0 P
11910 -64.47 -43.27 -21.2 -78.58 8.15 2.95 3.01 0 P
802.11a
CH 001 17865 -63.11 -41.91 -21.2 -78.3 8.15 4.03 3.01 0 P
5955 MHz
39712 -39.56 -18.36 -21.2 -70.19 8.15 19.47 3.01 0 P
39712 -51.44 -10.24 -41.2 -82.07 8.15 19.47 3.01 0 A
8233.3 -45.74 -24.54 -21.2 -59.58 8.15 2.68 3.01 0 P
8233.3 -46.35 -5.15 -41.2 -60.19 8.15 2.68 3.01 0 A
802.11a 12350 -63.77 | -4257| -21.2 -77.86 | 8.15 2.93 3.01 0 P
CH 045
6175 MHz 18525 -62.22 | -41.02 -21.2 -77.74 8.15 4.36 3.01 0 P
39800 -38.77 | -17.57 -21.2 -69.58 8.15 19.65 3.01 0 P
39800 -51.49 |-10.29 -41.2 -82.3 8.15 19.65 3.01 0 A
8553.3 -53.14 -46.14 -7 -67.01 8.15 2.71 3.01 0 P
12830 -58.34 |-51.34 -7 -72.38 8.15 2.88 3.01 0 P
802.11a
CH 093 19245 -60.2 -39 -21.2 -75.84 8.15 4.48 3.01 0 P
6415 MHz
39904 -39.65 |-18.45 -21.2 -70.63 8.15 19.82 3.01 0 P
39904 -51.12 -9.92 -41.2 -82.1 8.15 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B4-2 of 20

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE20 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5924.96 -9.26 -2.26 -7 -21.87 8.15 1.45 3.01 0 P
HE20 5924.96 -30.75 | -3.75 27 -43.36 8.15 1.45 3.01 0 A
Full
CH 002 * 5935 5.78 - - -6.84 8.15 1.46 3.01 0 P
S935MHz | 5935 -7.01 ; ; 1963 | 8.15 146 | 3.01 0 A
802.11ax 5924.96 -9.41 -2.41 -7 -22.02 8.15 1.45 3.01 0 P
HE20
Partial 5924.96 -31.92 | -4.92 27 -44.53 8.15 1.45 3.01 0 A
242/61 * 5935 6.56 - - -6.06 8.15 1.46 3.01 0 P
CH 002
5935 MHz * 5935 7.4 - - -20.02 8.15 1.46 3.01 0 A
802.11ax 5924.96 -8.87 -1.87 -7 -21.48 8.15 1.45 3.01 0 =
HE20
Partial 5924.96 -31.64 | -4.64 27 -44.25 8.15 1.45 3.01 0 A
106/53 * 5935 4.35 - - -8.27 8.15 146 | 3.01 0 P
CH 002
5935 MHz * 5935 -7.32 - - -19.94 8.15 1.46 3.01 0 A
802 11ax 5924.96 9.5 2.5 -7 -22.11 8.15 1.45 3.01 0 P
HE20 5924.96 -31.75 | -4.75 27 -44.36 8.15 1.45 3.01 0 A
Partial 52/37
CH 002 * 5935 6.01 - - -6.61 8.15 1.46 3.01 0 P
S935MHz | 5935 -6.49 - - 11911 | 815 146 | 301 0 A
802.11ax 5924.82 -8.99 -1.99 -7 -21.6 8.15 1.45 3.01 0 P
HE20 5924.96 -32.26 | -5.26 27 -44.87 8.15 1.45 3.01 0 A
Partial 26/0
CH 002 * 5935 5.31 - - -7.31 8.15 1.46 3.01 0 P
S935MHz | 4 5935 712 ; ; 19.74 | 8.15 146 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5924.96 -9.17 217 -7 -21.78 8.15 1.45 3.01 0 P
HE20 5924.96 -35.16 | -8.16 27 -47.77 8.15 1.45 3.01 0 A
Full
CH 001 * 5955 23.62 - - 10.99 8.15 1.47 3.01 0 P
S955MHz | 5955 12.52 ; ; 2011 | 815 147 | 301 0 A
802.11ax 5919.08 -9.22 -2.22 -7 -21.83 8.15 1.45 3.01 0 P
HE20
Partial 5924.96 -40.58 | -13.58 27 -53.19 8.15 1.45 3.01 0 A
242/61 * 5955 23.14 - - 10.51 8.15 1.47 3.01 0 P
CH 001
5955 MHz * 5955 12.13 - - -0.5 8.15 1.47 3.01 0 A
802.11ax 5924.4 -18.03 |-11.03 -7 -30.64 8.15 1.45 3.01 0 P
HE20
Partial 5924.96 -48.81 | -21.81 27 -61.42 8.15 1.45 3.01 0 A
106/53 * 5955 26.28 - - 1365 | 8.15 1.47 | 3.01 0 P
CH 001
5955 MHz * 5955 15.29 - - 2.66 8.15 1.47 3.01 0 A
802 11ax 5918.8 -35.43 | -28.43 -7 -48.04 8.15 1.45 3.01 0 P
HE20 5924.96 -49.93 | -22.93 27 -62.54 8.15 1.45 3.01 0 A
Partial 52/37
CH 001 * 5955 26.84 - - 14.21 8.15 1.47 3.01 0 P
S955MHz | 5955 15.24 - - 261 8.15 147 | 301 0 A
802.11ax 5912.5 -38.4 -31.4 -7 -51.01 8.15 1.45 3.01 0 P
HE20 5913.34 -51.84 | -24.84 -27 -64.45 8.15 1.45 3.01 0 A
Partial 26/0
CH 001 * 5955 25.17 - - 12.54 8.15 1.47 3.01 0 P
S955MHz | 4 5955 15.28 ; ; 2.65 8.15 147 | 301 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) (dB) (PIA)
7940 -37.74 | -30.74 -7 -51.55 8.15 2.65 3.01 0 P
802.11ax
11910 -64.99 |-43.79| -21.2 -79.1 8.15 2.95 3.01 0 P
HE20
Full 17865 -62.95 |-41.75| -21.2 -78.14 | 8.15 4.03 3.01 0 P
CH 001
5955 MHz 39880 -39.14 |-17.94| -21.2 -70.06 8.15 19.76 | 3.01 0 P
39880 -50.98 | -9.78 -41.2 -81.9 8.15 19.76 | 3.01 0 A
7939.98 -37.83 | -30.83 -7 51.64 | 8.15 2.65 3.01 0 P
802.11ax
HE20 11910 -64.8 -43.6 21.2 -78.91 8.15 2.95 3.01 0 P
Partial 26/0 17865 -60.76 |-39.56 | -21.2 -75.95 8.15 4.03 3.01 0 P
CH 001
5955 MHz 39856 -38.39 |-17.19| -21.2 -69.31 8.15 19.76 | 3.01 0 P
39856 -49.39 | -8.19 -41.2 -80.31 8.15 19.76 | 3.01 0 A
8233.3 4261 |-21.41| -21.2 -56.45 8.15 2.68 3.01 0 P
802.11ax 8233.3 -43.33 | -2.13 -41.2 -57.17 8.15 2.68 3.01 0 A
H:jlo 12350 -64.45 |-4325| -21.2 7854 | 8.15 2.93 3.01 0 P
CH 045 18525 -63.33 | -42.13| -21.2 -78.85 8.15 4.36 3.01 0 P
6175 MHz 39976 .39.65 |-1845 -21.2 | -70.75 | 815 | 19.94 | 3.01 0 P
39976 -50.95 | -9.75 41.2 -82.05 8.15 19.94 | 3.01 0 A
8233.313 4225 |-21.05| -21.2 -56.09 8.15 2.68 3.01 0 P
802.11ax 8233.313 4318 | -1.98 41.2 -57.02 8.15 2.68 3.01 0 A
HE20 12350 -65 -43.8 21.2 -79.09 8.15 2.93 3.01 0 P
Partial 26/4
CH 045 18525 -63.16 |-41.96| -21.2 -78.68 8.15 4.36 3.01 0 P
6175 MHz 39720 39.01 |-17.81| -21.2 697 | 815 | 1953 | 3.01 0 p
39720 -50.01 | -8.81 -41.2 -80.7 8.15 1953 | 3.01 0 A

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |(dBm) | (dBi) | (dB) | (dB) (dB) (P/A)
8553.3 -49.04 -42.04 -7 -62.91 8.15 2.71 3.01 0 P
802.11ax
12830 -62.65 | -55.65 -7 -76.69 8.15 2.88 3.01 0 P
HE20
Full 19245 -61.6 -40.4 -21.2 -77.24 8.15 4.48 3.01 0 P
CH 093
6415 MHz 39880 -38.97 -17.77 -21.2 -69.89 8.15 19.76 3.01 0 P
39880 -51.28 | -10.08 -41.2 -82.2 8.15 19.76 3.01 0 A
8553.313 -48.07 -41.07 -7 -61.94 8.15 2.71 3.01 0 P
802.11ax
HE20 12830 -65.02 | -58.02 -7 -79.06 8.15 2.88 3.01 0 P
Partial 26/8 19245 -61.87 |-40.67| -21.2 7751 | 815 448 | 3.01 0 P
CH 093
6415 MHz 39976 -38.89 | -17.69 -21.2 -69.99 8.15 19.94 3.01 0 P
39976 -49.89 -8.69 -41.2 -80.99 8.15 19.94 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE40 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5924.7 -12.38 -5.38 -7 -24.99 8.15 1.45 3.01 0 P
HE40 5925 -38.16 | -11.16 -27 -50.77 | 8.15 1.45 3.01 0 A
Full
CH 003 * 5965 18.08 - - 5.45 8.15 1.47 | 3.01 0 P
5965 MHz | 5965 7.37 - - 526 | 815 | 147 | 3.01 0 A
802.11ax 5924.34 -15.83 -8.83 -7 -28.44 8.15 1.45 3.01 0 P
HE40
Partial 5925 -38.15 -11.15 -27 -50.76 8.15 1.45 3.01 0 A
484/65 * 5965 17.43 - - 4.8 8.15 147 | 3.01 0 P
CH 003
5965 MHz | * 5965 6.11 - - -6.52 8.15 1.47 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
7953.3 -37.65 | -30.65 -7 -51.46 8.15 2.65 3.01 0 P
802.11ax
11930 -64.23 | -43.03 -21.2 -78.35 8.15 2.96 3.01 0 P
HE40
Full 17895 -62.54 | -41.34 -21.2 -77.73 8.15 4.03 3.01 0 P
CH 003
5965 MHz 39912 -39.87 | -18.67 -21.2 -70.85 8.15 19.82 3.01 0 P
39912 -50.87 -9.67 -41.2 -81.85 8.15 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HESO (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
5918.44 -12.05 -5.05 -7 -24.66 8.15 1.45 3.01 0 P
802.11ax
HESO Full 5924.68 -36.64 | -964 | 27 -49.25 | 815 | 145 | 301 0 A
CH 007 * 5985 16.27 - - 3.63 8.15 148 | 3.01 0 P
5985 MHz
* 5985 4.46 - - -8.18 8.15 1.48 3.01 0 A
802.11ax 5923.56 -9.98 -2.98 -7 -22.59 8.15 1.45 3.01 0 P
HEB8O Partial 5924.52 -3458 | -7.58 -27 -47.19 8.15 1.45 3.01 0 A
996/67
CH 007 * 5985 15.49 - - 2.85 8.15 1.48 | 3.01 0 P
5985MHz | & 5985 4.28 - - 836 | 815 | 148 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHZz)
WIFI 802.11ax HE80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
7980 -38.86 | -31.86 -7 -52.68 8.15 2.66 3.01 0 P
802.11ax 11970 -64.27 | -43.07| -21.2 -78.39 8.15 2.96 3.01 0 P
HE80 Full
CH 007 17955 -61.85 | -40.65 -21.2 -77.06 8.15 4.05 3.01 0 P
5985 MHz 39912 -38.46 | -17.26 -21.2 -69.44 8.15 19.82 3.01 0 P
39912 -51.12 -9.92 -41.2 -82.1 8.15 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)
WIFI 802.11ax HE160 (Band Edge)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
802.11ax 5863.4 -19.9 -12.9 -7 -32.43 8.15 1.37 3.01 0 P
HE160 5862.12 -34.85 | -7.85 -27 -47.38 | 8.15 1.37 3.01 0 A
Full
CH 015 * 6025 11.96 - - -0.69 8.15 1.49 | 3.01 0 P
6025 MHz | 6025 1.36 - - 1129 | 815 | 149 | 3.01 0 A
802.11ax 5907.88 -18.66 | -11.66 -7 -31.26 8.15 1.44 3.01 0 P
HE160
Partial 5862.76 -36.04 -9.04 -27 -48.57 8.15 1.37 3.01 0 A
1992/68 * 6025 13.27 - - 0.62 8.15 149 | 3.01 0 P
CH 015
6025 MHz * 6025 1.56 - - -11.09 8.15 1.49 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011F

UNII-5 (5925-6425 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) |[(dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
8033.3 -38.62 -17.42 -21.2 -52.44 8.15 2.66 3.01 0 P
802 11ax 8033.3 -39.38 | 1.82¢ | -41.2 -53.2 8.15 266 | 3.01 0 A
HE&SO 12050 -66.3 -45.1 -21.2 -80.42 8.15 2.96 3.01 0 P
CH 015 18075 -61.59 -40.39 -21.2 -76.87 8.15 4.12 3.01 0 P
6025 MHz 39696 -39.46 |-18.26| -212 | -70.09 | 815 | 19.47 | 3.01 0 P
39696 -51.47 -10.27 -41.2 -82.1 8.15 19.47 3.01 0 A
8246.6 -44.76 -23.56 -21.2 -58.6 8.15 2.68 3.01 0 P
802.11ax 8246.6 4533 | -413 | -41.2 -59.17 | 8.15 268 | 3.01 0 A
HFEjﬁO 12370 6487 |-4367| -21.2 | -7896 | 815 | 293 | 3.01 0 P
CH 047 18555 -62.59 -41.39 -21.2 -78.13 8.15 4.38 3.01 0 P
6185 MHz 39880 39.88 | -1868| -21.2 | -708 | 815 | 1976 | 3.01 0 P
39880 -51.04 -9.84 -41.2 -81.96 8.15 19.76 3.01 0 A
8460 -45.91 -24.71 -21.2 -59.78 8.15 2.71 3.01 0 P
802.11ax 8460 -46.7 -5.5 -41.2 -60.57 | 8.15 2.71 3.01 0 A
HFEjI?O 12690 6428 | -4308| 212 | 7833 | 815 | 289 | 3.01 0 P
CH 079 19035 -62.62 -41.42 -21.2 -78.38 8.15 4.6 3.01 0 P
6345 MHz 39992 -38.48 |-17.28| -212 | -69.64 | 8.15 20 | 301 0 P
39992 -50.62 -9.42 -41.2 -81.78 8.15 20 3.01 0 A
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH15 was verified and passed by radiated measurement, please refer appendix F1 &
F2.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
13070 -59.87 -52.87 -7 -73.93 8.17 2.88 3.01 0 P
802.11a 19605 -61.06 | -39.86 -21.2 -76.51 8.17 4.27 3.01 0 P
CH 117 39776 -38.32 |-17.12| -21.2 -69.09 | 8.17 19.59 | 3.01 0 P
6535 MHz
39776 -51.43 -10.23 -41.2 -82.2 8.17 19.59 3.01 0 A
13390 -63.08 -41.88 -21.2 -77.21 8.17 2.95 3.01 0 P
802.11a 20085 -61.33 | -40.13 -21.2 -76.75 8.17 4.24 3.01 0 P
CH 149 39984 -38.02 |-16.82| -21.2 -69.2 8.17 20 3.01 0 P
6695 MHz
39984 -50.79 -9.59 -41.2 -81.97 8.17 20 3.01 0 A
5484 -28.26 -21.26 -7 -40.96 8.17 1.52 3.01 0 P
5484 -36.46 -9.46 -27 -49.16 8.17 1.52 3.01 0 A
8226 -40.84 -19.64 -21.2 -54.7 8.17 2.68 3.01 0 P
802.11a 8226 -41.75 -0.55 -41.2 -55.61 8.17 2.68 3.01 0 A
CH 181
6855 MHz 13710 -54.24 | -47.24 -7 -68.44 | 817 302 | 301 0 P
20560 -56.67 -35.47 -21.2 -73.02 8.17 5.17 3.01 0 P
39896 -39.74 -18.54 -21.2 -70.74 8.17 19.82 3.01 0 P
39896 -50.9 -9.7 -41.2 -81.9 8.17 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11ax HE20 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)
8713.312 -60.46 -53.46 -7 -74.37 8.17 2.73 3.01 0 P
802 11ax 13070 -63.71 | -56.71 -7 7777 8.17 2.88 3.01 0 P
HFE2”O 19605 -62.31 -41.11 -21.2 -77.76 8.17 4.27 3.01 0 P
u
CH 117 26140 -54.97 -47.97 -7 -75.64 8.17 9.49 3.01 0 P
6535 MHz 39952 38.18 |-16.98 212 | -69.3 | 817 | 10.94 | 3.01 0 P
39952 -51.25 -10.05 -41.2 -82.37 8.17 19.94 3.01 0 A
8713.312 -60.43 | -53.43 -7 -74.34 8.17 2.73 3.01 0 P
802.11ax 13070 -60.54 | -53.54 -7 -74.6 8.17 2.88 3.01 0 P
HE20 19605 6275 | -4155| 212 | 782 | 817 | 427 | 301 0 P
Partial 26/0
CH 117 26140 -55.49 | -48.49 -7 -76.16 8.17 9.49 3.01 0 P
6535 MHz 39968 3899 |-17.79 212 | 7011 | 817 | 19.94 | 3.01 0 P
39968 -49.99 -8.79 -41.2 -81.11 8.17 19.94 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHz)
WIFI 802.11ax HE40 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
13130 -62.19 | -55.19 -7 -76.26 8.17 2.89 3.01 0 P
802.11ax 19695 -62.32 |-41.12| -21.2 -77.71 8.17 421 3.01 0 P
HE40 Full CH
123 26260 -52.19 |-45.19 -7 -72.87 8.17 9.5 3.01 0 P
6565 MHz 39904 -39.61 |-18.41 -21.2 -70.61 8.17 19.82 3.01 0 P
39904 -50.56 -9.36 -41.2 -81.56 8.17 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHZz)
WIFI 802.11ax HE80 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
7949.7 -33.78 | -26.78 -7 -47.61 8.17 2.65 3.01 0 P
13250 -64.36 | -43.16 -21.2 -78.45 8.17 291 3.01 0 P
802.11ax
HES8O0 Full 19875 -60.33 | -39.13 -21.2 -75.63 8.17 4.12 3.01 0 P
CH 135 26500 -53.68 | -46.68 -7 -74.39 8.17 9.53 3.01 0 P
6625 MHz
39880 -39.18 | -17.98 -21.2 -70.12 8.17 19.76 3.01 0 P
39880 -50.84 -9.64 -41.2 -81.78 8.17 19.76 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-7 (6525-6875 MHZz)
WIFI 802.11ax HE160 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path MIMO | Grounding P
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
5 (MHz) (dBm) | (dB)| (dBm) |(dBm)| (dBi) | (dB) | (dB) (dB) (P/A)
13330 -63.97 | -42.77 -21.2 -78.09 8.17 2.94 3.01 0 P
802.11ax 19995 -60.91 |-39.71| -21.2 -76.13 8.17 4.04 3.01 0 P
HE160 Full
CH 143 26660 -56.51 |-49.51 -7 -77.25 8.17 9.56 3.01 0 P
6665 MHz 39904 -39.51 |-18.31 -21.2 -70.51 8.17 19.82 3.01 0 P
39904 -51.5 -10.3 -41.2 -82.5 8.17 19.82 3.01 0 A
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011F

Emission below 1GHz
WIFI 802.11ax HE160 Full (LF)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path | MIMO | Grounding Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) |(dB) |(dB) (dB) [(P/IA)
33.51 -74.75 -19.55| -55.2 -90.78 8.15 0.17 | 3.01 4.7 P
802.11ax 178.77 -71.86 |-20.16| -51.7 | -88.07 8.15 0.35 | 3.01 47 P
HE160 243.57 -73.63 -24.43 | -49.2 -89.96 8.15 0.47 | 3.01 4.7 P
Full 442.8 -73.43 -24.23 | -49.2 -89.94 8.15 0.65 | 3.01 4.7 P
LF 808.2 -71.78 |-22.58| -49.2 | -88.57 8.15 0.93 | 3.01 4.7 P
982.5 -71.21 -30.01| -41.2 -88.29 8.15 1.22 | 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B4-18 of 20

FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B4-19 of 20
FAX : 886-3-327-0855
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Report No. : FR1IN1011F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency | Level Over Limit Read |Antenna| Path MIMO | Grounding P Peak | Pol.
Ant. Limit Line Level Gain Loss | Factor Factor Avg. |Avg.

5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/IA) [(PIA)|(HIV)
802.11a 5024.96 | -9.28 | -2.28 7 | 218 | 815 | 145 | 301 0 P | P | H
CH 002

5935MHz 5924.96 -38.97 -11.97 -27 -51.58 8.15 1.45 3.01 0 A A H

o & w0 Ddp PR

For Peak Limit @ 5924.96MHz:

1. Level(dBm)

Over Limit(dB) = Level(dBm) — Limit Line(dBm)

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
MIMO Factor(dB) = 10 log (NANT), where NANT is the number of outputsf

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 8.15(dBi) + 1.45(dB) — 21.89(dBm) + 3.01(dB)

=-9.28 (dBm)
2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

= -9.28(dBm) + 7(dBm)
= -2.28(dB)

For Average Limit @ 5924.96MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 8.15(dBi) + 1.45(dB) — 51.58(dBm) + 3.01(dB)

= -38.97 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)
=-38.97(dBm) + 27(dBm)

=-11.97(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f < 960 MHz)
Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix C. Conducted Spurious Emission Plots

: Richard Qiu, Jacob Yu, Eric Chang, Ken Wu |[Temperature : 22.7~24.8°C
Test Engineer : .
and Nick Yu Relative Humidity : [52~59%
TEL : 886-3-327-0868 Page Number : Cl-10f 70

FAX : 886-3-327-0855
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SPORTON LAB.

<Indoor Client>
UNII-5 (5925-6425 MHz)

WIFI 802.11a (Band Edge)

WIFI UNII-5 5925-6425 MHz Band Edge
ANT 802.11a CH2 5935MHz
4 CSE Fundamental

Date: 2022.08.05 evel (4Bm) Date: 2022.08.05

evel (d8m)

b AR\ e 11 [
TN I A OO

- 33
loriesscarsiscn st
525 625
13 13
25 5650, 5870, 5390, 5910, 5930, 950, 5965 %3060 2000 3000, 4000 00. 0. 7200
Frequency (MHz) Frequency (MH2)
site g site :
Condition PEAK_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL Condition "PEAK(UNI)_6E ANT GAIN+.15 HORIZONTAL
RBW.7000.000KHz VBWW:3000.000KHz RBW.1000.000KHz VBW:3000.000KHz
evel dBm) Date: 2022.08.05
313
125

IR

525
13
25 5650, 570, 5390, 5910, 5930, 950, 5965
Frequency (MiHz)
Site g
Conition AVG_BE(UNI)_GE ANT GAIN+8.15 HORIZONTAL

RBW:1000.000KHz VBW/-0.010KHz

Avg. Left blank

TEL : 886-3-327-0868 Page Number : C1-2 0f 70

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11a CH1 5955MHz

CSE

Fundamental

Avg.

RBW-1000.000KHz VB-0.

010KHz

evettm) ot 20220805 e g ot 0220006
a3 a9
129 129
. /“”‘ \ o i peaun o
50 / MJJ_H L L] v e
1 [ J S g
438 I TGtk |
2 29
3 1y
= O TN W 1905505700 E oo = 720
roqancy ) roquoncy (i
o Taoshy ste Tosy
Coni PEAK BE(UNI) G ANT GAIN:8 1 HORZONTAL Condton PEAKINI,6E ANT GANSS.1 HORZONTAL
RBW 000 00hs VB 3000 000 s B 100 60s VB 5000 000
et o) oot 2022.08.05
a3
129
Pe
\
|
q
8
2
3
= O TN ST e
roqancy )
. sy
Con VG BEUNI GE ANT GAN« 15 HORZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report

No. : FRIN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Full CH2 5935MHz

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW/-0.010KHz

“O T [
4} N 34 LIS _— oottt
25 5850. 5870. 5890. 5910. 5930. 5950. 5965 %000 2000. 3000. 4000. 00. 6000. 7200
Conditi PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Conditic PPEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL
.
I

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Full CH1 5955MHz

CSE

Fundamental

Avg.

RBW-1000.000KHz VBWW-0.010KHz

it JR— o S
i L UTEE L T T ]
oo mths el et s e
J
§ <
S

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH2 5935MHz

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW/-0.010KHz

cm p— cm —
[\ —
4 IR [ | S
| UL L I T
25 5850. '5870. 5890. 5910, 5930. 5950. 5965 1%%1000 2000. 3000. 4000. )00. 00. 7200
-~ e
Conditi PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PPEAK(UNII)_6E ANT GAIN+8.15 HORIZONTAL
o —
o
o | 1
e~
FE v AU —

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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) Nl 1 I I
B P S G S
;
e ﬂ\/\\

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH2 5935MHz

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW/-0.010KHz

i [— o ——
" S WL 7] L
. / N (.

25 5850. 5870. 5890. 5910. 5930. 5950. 5965 %000 2000. 3000. 4000. 00. 6000. 7200
Conditi PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PPEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL

N -

- A

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH1 5955MHz

CSE Fundamental

Peak

RBW:7000.000KHz VB-3000.000KHz

J— o p—
Ml 53| J PEAK(UNI 6E
1

/ S Y A A Y |
e AT e A |

Avg.

Date: 2022.08.07

— i

AVG_BE(UNI)_GE ANT GAIN+8. 15 HORIZONTAL
0.010KHz

5890, 5910, 5930, 5950, 5965
Frequency (MHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CH2 5935MHz

CSE

Fundamental

Peak

Date: 20220804

J

5390, 5910,
Frequency (MHz)

THOSHY.
PEAK_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:7000.000KHz VBW/-3000.000KHz

RBW-1000.000KHz VBW-3000.000KHz

evel (48m) Date: 2022-08.04
y PEAK(UNI 6|
5.0 4‘ J avawan,_oe|
a.aJJ_IJ H'H u “ \M—M%MH—IWJW’M et
bttt oo it g AT
625
3
%5060 2000, 3000, 4000, 500, 7
Frequency (MHz)
ite THOSHY
ondition "PEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL

Avg.

L

5390,
Frequency (MiHz)

AVG_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:1000.000KHz VBIW.0.010KHz

5910,

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CH1 5955MHz

CSE

Fundamental

Avg.

RBW-1000.000KHz VBWW-0.010KHz

evettaom) Date: 2022.0807 v @By Date: 20220807
313 313
125 125
o
"
. / ) o9 J PEAK(UNI)GE
250 i ,zs.nJ‘LH Ty LD AvGND ot
/ LU T
438 e A IR S Bt
524 529
313 a3
w25 EE EXD ED ET ET Er 4005555 7000 00 000, @ 730
Froquency (MHe) Froquoncy (M)
e THosHY ste THOSHY
Conii PEAK_BE(UNI) 6E ANT GAN45.15 HORZONTAL Condi PEAK(UNI) 6E ANT GAIN48.15 HORZONTAL
REW:T000.000KHz VBIW:3000.000KHz REW:1000.000KHz VBW.3000 000Kz
evel (aom) Date: 2022.0807
313
123
53] ,_\
o
a8 J k
524
813
w5 E= EID ED ED ED E
Frequency (MHa)
. THOSHY
Condi AVG_BE(UNI)_GE ANT GAINsE.15 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 242 (Band Edge)

et — . f—
s
] 10 A L
/ L T LIl el
. \\HM.,_ 438 \—A—l
25 5850. 5870. 5890. 5910. 5930. 5950. 5965 %000 2000. 3000. 4000. 6000. 7200

v e s o
Condition PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PPEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL

o

-43.8) J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH1 5955MHz

CSE

Fundamental

Avg.

RBW-1000.000KHz VBWW-0.010KHz

o JR— o S
h 6.3 J PEAK(UNII)_6E
1
1 S AN 1
ek
——
J
[
e

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE40 Full CH3 5965MHz

CSE

Fundamental

Peak

ovel (d8m) Date: 20220806

P

43 Bfeyne
525
13
005505 sa30.  sas0. 5870, 9. 5910, 5930, 5950, 5970, 5985
Frequency (MHz)
site THOSHY.
ondition PEAK_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL

RBW:1000.000KHz VBYW-3000.000KHz

vl () vate: 2022.08.08

513

125

o i ek se
mJ‘LH T L[] v se
[ FTRDTI R s

625
13

%000 2000. 3000. 4000. 00. 7200

requency (e

sie THos Y
Condition PPEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL

RBW-1000.000KHz VBW-3000.000KHz

Avg.

Date: 2022.08-06

evel d8Bm)
313
125

53]
250
433

1
525
13
05 seo0. 5850 5970 5e90 5910 5930 5950 5970, 5985
Frequency (MiHz)

Site g

ondition AVG_BE(UNI_GE ANT GAIN+8.15 HORIZONTAL

RBW:1000.000KHz VBWW-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH3 5965MHz

CSE

Fundamental

Date: 2022-08.07

Avg.

RBW:1000.000KHz VBW/-0.010KHz

ovel (8m) Date: 2022.08.07 evel (@Bm)
313 23]
125 125
P R -
o J PEAK(UNI) 6E
8 N I 1
BL T
IR

23] 625
a1 813

1005805 5830. 5850. 5870. 5890. 5910. 5830 '5950. 5970. 5985 %000 2000. 3000. 4000. '5000. 6000. 7200

Frequency (W) Frequency (M)
Site g site 5HY
Condition PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PPEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:1000.000KHz VB 3000.000KHz RBW-1000.000KHz VBW:3000.000KHz
evel (¢Bm) Dote: 2022.08.07
313
125
53]

250

33

625

13

G5 s, a0 G0 s Sl s, 590 570 5985
Frequency (MiHz)
Site g
Condiion AVG BE(UNI)_6E ANT GAIN+6.15 HORIZONTAL

Left blank
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FAX : 886-3-327-0855
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UNII-5 (5925-6425 MHz)

WIFI 802.11ax HESO Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE8O Full CH7 5985MHz

CSE Fundamental

Date: 2022.08.06 evel (48m) Date: 2022.08.06

ovel (d8m)

T i M1 (N I
f g 1 A A o

Avg.

250
o PIVRAVY, PRV, g
525 625
13 3

1905555 5390, 5910, 5930, 5950, B 5990, Got0. 6025 %5060 2000, 3000, 4000, 5000, 7200

Frequency (MHz) Frequency (MHz)
site THOSHY. site THOSHY
Condition PEAK_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL Condition "PEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:7000.000KHz VBW/-3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
evel dBm) Date: 2022.08.06
313
125
53] — ——
(_ —
250
433
I D N
525
13
o5 5390, 5910, 5930, 5950, B 5990, Got0. 6025
Frequency (MiHz)
Site g
Conition AVG_BE(UNI)_GE ANT GAIN+8.15 HORIZONTAL

RBW:1000.000KHz VBW/-0.010KHz

Left blank
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Page Number : C1-16 of 70

Report No. : FR1IN1011F



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI UNII-5 5925-6425 MHz Band Edge

ANT 802.11ax HEB8O Partial 996/67 CH7 5985MHz

4 CSE Fundamental

RBW:1000.000KHz VBW/-0.010KHz

Avg. Left blank

ovel (4Bm) Date: 2022.08.07 evel (d8m) Date: 2022.08.07
313 313
125 125
ANttt o N
oy i 53] m_ﬂ_ﬂ PEAK(UNI F
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25| 625
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Condiion PEAK_BE(UNI)_6E ANT GAIN+ 15 HORIZONTAL Condition PEAK(UNI)_6E ANT GAIN+ 15 HORIZONTAL
RBW1000.000KHz VBW-3000 000KHz RBW:1000 000Kz VBW-3000 000KHz
ovel (@Bm) Date: 2022.08.07
313
125
53 e L
434
1 -
525
13
o5 5690, B £ 5950, 70, 5990, 010, 6025
Freauency (MH2)
Site g
Condiion AVG_BE(UNI)_GE ANT GAIN+8.15 HORIZONTAL

TEL : 886-3-327-0868 Page Number
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UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE160 Full CH15 6025MHz

CSE Fundamental

Date: 2022.08.06 evel (48m) Date: 2022.08.06

1 (@Bm)

E——

) e i .
MMMNW’U“‘ it

Avg.

AN |
P B S om et RS
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13 1)
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Conditi PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PPEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:T000.000KT4z VBW.3000 000Kz REW.1000.000KHz VEW.3000 000Ktz
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250
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1
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AVG_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:1000.000KHz VBIW.0.010KHz

Left blank
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Report

No. : FRIN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH15 6025MHz

CSE

Fundamental

Peak

ovel d8m) Date: 20220807

[

L
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s .
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1 P N
e
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Frequency (MiHz)

Site g
Conition AVG_BE(UNI)_GE ANT GAIN+8.15 HORIZONTAL
RBW:1000.000KHz VBW/-0.010KHz

Left blank
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Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11a (Harmonic)

WIFI

UNII-5 5925-6425 MHz Harmonic

ANT

802.11a

CHO1 5955MHz

CH45 6175MHz

Peak
Avg.

evel 98m)

Date: 20220812

S e T T
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v
. PRI L

Condition

000 4000.6000.6000. 12000, 16000, Z0000. 24000, 28000, 32000 36000 400
Froquency (Mi

(iz)
: THOS-HY
+ PEAK(UNIT)_6E ANT GATN+8.15 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

evel (48m) Date: 2022.0812
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T i R -
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[ i N
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Condition PEAK(UNII)_6E ANT GAIN+8.15 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ
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WIFI UNII-5 5925-6425 MHz Harmonic
ANT 802.11a
4 CH93 6415MHz
N T TR U ol
s LA = s
Sl M sttt WWM
Peak
Left blank
Avg.
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SPORTON LAB.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Harmonic)
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WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI UNII-8 6875-7125MHz Band Edge
ANT 802.11ax HE20 Partial 242/61 CH229 7095MHz
4 CSE Fundamental

ovel (dBm) Date: 2022.08.07 evel (48m) Date: 2022-08.07
313) 313
125 125
PEAK_BE(UNI)_6E 53] PEAK(UNI)

N g 18
TN Y ‘

435 3 43
oottt A

62| 625
813 813

1007085 7o, 7130, 7150, 7170, 7190, 7210, 7230, 7245 1903000 2000, 3000, 2000, 5000, 0

Frequency (MHz) Frequency (MHz)
Sie THOSHY. Site THOS-HY
Condiion PEAK_BE(UNI)_6E ANT_GAIN+8.13 HORZONTAL Condition PEAK(UNI_6E ANT_GAIN+8 13 HORIZONTAL
RBW.7000.000KHz VBV 3000.000KHz RBW.:1000.000KHz VBW:3000.000KHz
evel (dBm) Date: 20220807
313
125
s
250| W AVG_BE(UNI)_6E
423 {
N
625
813
085 7o, 7130, 7150, 7170, 7190, 7210, 7230 7245
Frequency (MHz)
Sie t
Condition AVG_BE(UNI)_GE ANT_GAIN+3.13 HORIZONTAL
RBW:1000.000KHz VBWW-0.010KkHz

Avg. Left blank

TEL : 886-3-327-0868 Page Number : C1-56 of 70

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH233 7115MHz

CSE

Fundamental

Peak

evel 98m)

laes

250
438

525
13
085 740, 750, 7470, 7190,
Frequency (MHz)
ste THOSHY
ondition PEAK_BE(UNI)_6E ANT_GAIN+8 13 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

evel @8m)

Date: 2022-08.04

1

1

PEAK(UNID 6

a3
P

625

13

10060 2000, 3000, 4000, 5000, 7200

Froquency (MHz)
site THOSHY
Conditic PEAK(UNI_6E ANT_GAIN+8.13 HORIZONTAL

REW-1000.000KHz VBW:3000.000KHz

Avg.

evel 9Bm)
313)
125)
3| —
——
250
433
L
525
13
007585 740, 750, 7470, 7490,
Frequency (MHz)
ste THOSHY
Condition AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW-1000.000KHz VB-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FRIN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE40 Full CH227 7085MHz

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz

s e —
\ ST L] -
38 e 438 R
19%7065 7090. 710, 7130. 7150. 7170. 7190 7210. 7230. 7245 %000 2000. 3000. 4000. 6000. 0
s e S e
Conditi PEAK_BE(UNI)_6E ANT_GAIN+8.13 HORIZONTAL Condition PPEAK(UNI)_6E ANT_GAIN+8.13 HORIZONTAL

o

{

<

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-58 of 70



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH227 7085MHz

CSE

Fundamental

Avg.

HF_W\V__.
250
433

AVG_BE{UN)_5E

~—l
525
13

o5s  70sa. 7110 710, 7150 7170 710, 7210, 7230, 7245

Frequency (MHz)
Site g
Con AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
10KH:

RBW:1000.000KHz VBW-0.010KHz

Left blank

ovel (4Bm) Date: 2022.08.07 evel (d8m) Date: 2022.08.07
313 313
125 125
R e
) PEAK_BE{UNI) G o3 J PEAKUNI,
50| 250 AVGUN.
; S 1 | |
33 I\’%w . RS o s oo g et Mo st
25| 625
13 813
0706 7oso.  7uie. 710, 7is0. 70 7i%. 7210 72%. 7245 %7500 2000. 3000, 2000, 000, o0
Frequency (MHz) Frequency (MHz)
site THOSHY site THOSHY
Condit PEAK_BE(UNI)_6E ANT GAIN+3 13 HORZONTAL Condition PEAK(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW1000.000KHz VBV 3000 000KHz RBW:1000 000KHz VBW-3000 000KHz
ovel (@Bm) Date: 2022.08.07
313
125

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-59 of 70



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HESO Full (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE8O Full CH215 7025MHz

4 CSE

Fundamental

O B VL

AVG_BE(UNI)_SE

Avg.

433
1
525
13
95 7010, 703, 7050, 7070, 7090, 710, 7130, 7145
Frequency (MiHz)
Site g
Conition AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

s [U— e —
j
UL T ] ol
s I 1 | | A

SO ot DU s

985 7010. 7030. 7050. 7070. 7090. 7110. 7130, 7145 %000 2000. 3000. 4000. 6000. 7200
s e S e
Condition PEAK_BE(UNI)_6E ANT_GAIN+8.13 HORIZONTAL Conditic PPEAK(UNI)_6E ANT_GAIN+8.13 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-60 of 70



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI UNII-8 6875-7125MHz Band Edge
ANT 802.11ax HEBO Partial 996/67 CH215 7025MHz
4 CSE Fundamental

Date: 20220807 evel (48m) Date: 2022-08.07

ovel (d8m)

[ A kg At
PEAK(UNI R

N - B ST LSS R |
S TN A N .

433 | pY
525 625
13 3

105555 7010, 703, 7050, 7070, 7090, 710, 7130, 7145 %5060 2000, 3000, 4000, 5000, 7200

Frequency (MHz) Frequency (MHz)
site THOSHY. site THOSHY
Condition PEAK_BE(UNI)_6E ANT GAIN+8 13 HORIZONTAL Condition PEAK(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW:7000.000KHz VBVY-3000.000KHz RBW-1000.000KHz VBW-3000.000KHz
evel dBm) Date: 2022.08.07
313
125
53]
,MFF“M_ Avq_BEUN)_6E
433
L
525
13
95 7010, 703, 7050, 7070, 7090, 710, 7130, 7145
Frequency (MiHz)
Site g
Conition AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VB-0.010KHz

Avg. Left blank

TEL : 886-3-327-0868 Page Number : C1-61 of 70

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRIN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE160 Full CH207 6985MHz

CSE

Fundamental

A @Bm) Date: 20220806

PEAK_BE(UNID_6E

ovel (48m)

Date: 2022-08.06

1L L ‘

1

peAKUNI e

T L

Avg.

250 MV" AVG_BE(UNI)_6E
433
| 1

I N

905 6330 6350 G310 6990 7010 70%. T80 707D TOBL 7RG T30 TR THI0 Ti%0. 25
cy (Mz)

AVG_BE(UNI)_GE ANT_GAIN+8 13 HORIZONTAL
RBW:1000.000KHz VB-0.010KHz

-25.0( A‘» 5.0
: A (T
3] WMMMMWNW 34
e

o2 | ez
14 a1

1996905 6930. 6950. 6970. 6990. 7010 7030. 7050. 7070. 7090. 7110. 7130. 7150. 7470. 7190. 7225 1%%1000 2000. 3000. '5000. 6000. 7200

) Freavency M)
sie Ste
Conditi PEAK BE(UNH) BE ANT_GAIN+8.13 HORIZONTAL Conditic F'EAK[UNH) 6E ANT_GAIN+8.13 HORIZONTAL
RB.7000.000K}z VBW3000 000Kz REW.1000.000KHz VEW.3000.000KHz
eve 0Bm) Date: 202208.06
313
123

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-62 of 70



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH207 6985MHz

CSE

Fundamental

Peak

ovel dBm) Date: 2022.08.06

skt b
53] ™
4
250 )
AT

PEAK_BE(UNID_GE|

MWWWWJM

1905905 6930, 6950, 6970. 6990, 7010, 7030. 7050 7070 7090, 7110, 7430, 7150, 7170 7190, 7225

site THOSHY.
Condition PEAK_BE(UNI)_6E ANT_GAIN+8.13 HORZONTAL
RBW:7000.000KHz VBYW-3000.000KHz

Date: 2022-08.06

RBW:1000.000KHz VBW:3000.000KHz

evel (dBm)
! -l
SO TWrLr ey v
R g
1%%1000 2000. 3000. 4000. 6000. 7200
v e
Condition PPEAK(UNII)_6E ANT_GAIN+8.13 HORIZONTAL

Avg.

evel dBm) Date: 2022.08.06

5. Sr-‘—- e VWV._
250 j AVG_BE(UNI)_6E
1

L _

—

905 6930, 6950, 6970, 6990, 7010, 7030, 7050. 7070, 7090, 7110, 7130, 7150, TA70. 7190, 7225
Frequency (MiHz)

Site g
Conition AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VB-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-63 of 70



FCC RADIO TEST REPORT

WIFI

ANT

CH209 6995MHz

Peak
Avg.

evel 98m)

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)
WIFI 802.11a (Harmonic)

UNII-8 6875-7125MHz Harmonic

CH229 7095MHz

T

NN T R
UL

0 A v e

AW

Site + THO5-HY
Condition + PEAK(UNII)_6E ANT_GAIN+8.13 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

24000, 28000. 32000 36000, 400¢
atz)

1000 4000.6000.6000. 24000 28000 32000, 36000 400

PEAK(UNIT)_6E ANT_GATN-8.13 HORIZONTAL
RBW:1000.000KHz VBW:3000000KHz

Page Number



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE20 Full
4 CH229 7095MHz

Site + THO5-HY
Condition + PEAK(UNII)_6E ANT_GAIN+8.13 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-65 of 70

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR1IN1011F
UNII-8 (6875-7125 MHz)
WIFI 802.11ax HE20 Partial 26 (Harmonic)
WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE20 Partial 26
4 Partial 26/8 CH229 7095MHz
STl
~Jil 1F HHRHAH J y s
Peak
Left blank
Avg.
Page Number : C1-66 of 70

TEL : 886-3-327-0868
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE40 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE40 Full
4 CH227 7085MHz

) g O e e e

LT T T

foss /MTMNTWN”
Peak

Left blank

Avg.

TEL : 886-3-327-0868 Page Number : C1-67 of 70

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE80 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HES8O0 Full
4 CH215 7025MHz
T Ty G =,
N L S R w,1(
:: WWM”Z‘“W‘MMW
Peak
Left blank

Avg.

TEL : 886-3-327-0868 Page Number : C1-68 of 70

FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE160 Full
4 CH207 6985MHz

T Tyl Y =,
BT Tk

ol
PO e v
NP oIt L

Site + THO5-HY
Condition + PEAK(UNII)_6E ANT_GAIN+8.13 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-69 of 70

FAX : 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011F

Emission below 1GHz

WIFI 802.11ax HE160 Full LF

WIFI 6GHz WIFI
ANT WIFI 802.11ax HE160 Full LF
4 CSE
QP/
Left blank
Peak
TEL : 886-3-327-0868 Page Number : C1-70 of 70

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11a (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11a CH2 5935MHz

e

/ 63 PPEAK(UNII) |6E
1 g

/ I 1 | e |

/ o A it e

- .

o

/ \g
.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-1 of 69



FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11a CH1 5955MHz

Fundamental

Peak

Date: 20220727 evel (¢8m)

Date: 20220727

S Y OO

a3 -
e koot b P

PEAK(UNI 6E

=

PEAK_BE(UNI)_6E ANT GAIN+3 15 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

625
13
5930, 5950 5985 190500 2000, 3000, 4000, 5000. 5000, 7200
Frequency (MHz)
site .
Condition PEAK(UNI)_6E ANT GAIN+8 15 HORIZONTAL

RBW:1000.000KHz VBWW:3000.000KHz

Avg.

Date: 2022-07-27

(WT

_/

AVG_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL
KH

5930, 550 5955

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-2 of 69




ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Full CH2 5935MHz

CSE

Fundamental

Date: 2022.08.01

Avg.

RBW-1000.000KHz VBW/-0.010KHz

ovel (dBm) Date: 2022.08.01 evel @Bm)
313 313
125 125)
et
o3 PEAK(UNI 6E
250 \ sz uu‘ | uu H \—‘ \; H AvG(uNI5E
3. / 438 e e e
525 625
13 13
25 5350, 570, 5890, 5910, 5930, 5950, 5905 %000 2000, 000, 4000, 5000, 5000. 7200
Frequency (Miz) Frequency (MiHz)

te g Site 3

Condito PEAK_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL Condition PEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
ovel (4Bm) Date: 2022.08.01

313

125

53]

250

433

525

13

25 5850, 570, 5890, 5910, 5930, 5950, 5985
Frequency (MHz)
te
Coni AVG_BE(UNI)_GE ANT GAIN+8.15 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. C2-3 of 69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Full CH1 5955MHz

CSE

Fundamental

Peak

Date: 20220727

evel (08m) Date: 2022.07.27 evel (@Bm)
a3 313
125) 125
[
- / 53 H "_‘ pEAK(UMY 5
250 / 254 u \—‘ \; u AVG(UNI e
1 s L U
TS PUUE. V——
4. 43 bt AT Ao
523 523
13 13
25 £ ED ED 050, 5085 993500 2000 3000 000 5000 5000 7200
Frequency (WHz)

5890, 510,
Frequency (MHz)

PEAK_BE(UNI)_6E ANT GAIN+3 15 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

PEAK(UNI)_6E ANT GAIN+8 15 HORIZONTAL
RBW:1000.000KHz VBWW:3000.000KHz

Avg.

evel 9Bm) Date: 20220727
313
125
3 T
9
433
- — 1 1
525
13
25 ETD 570, 5890. D 5930, 550 5955
Frequency (MHz)
ste g
Condition AVG_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL

RBW:1000.000KHz VBW.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-4 of 69



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH2 5935MHz

CSE

Fundamental

Date: 2022.08.03

Avg.

evel (¢Bm) Date: 2022.08.03 evel(@Bm)
313 13
125 125
I
s . anmle
250 250 v oe
. v 434 PRrTE et
s3] 62|
813 1
25 £ ED £ EITy 5030, s, 5905 1903500 7000 3000, 000, ET 000 20
Frequency (Wiz) Frequency (M)
e 4 Site g
Condito PEAK_ BE(UNI) 6 ANT GAIN+8 15 HORZONTAL Condi PEAK(UNI)_6E ANT GAIN+3.16 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
ovel (¢Bm) Date: 2022.08.03

313

125

43 i

250

)

w
525
813
25 £ ED S50, EITS 530, E
Frequency (Wiz)
e
Condit AVG BE(UNI)_GE ANT GAIN+6.15 HORZONTAL

RBW-1000.000KHz VBW/-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-5 of 69



ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH1 5955MHz

CSE Fundamental

Date: 20220802

Avg.

h 6.3 PPEAK(UNII) |6E

Sy |
1 / N A

e .

525
13
25 ETD 570, 5890. D 5930, 550 5955
Frequency (MHz)
ste g
Condition AVG_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL

RBW:1000.000KHz VBW.0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH2 5935MHz

CSE

Fundamental

Peak

evel (dBm)

Date: 2022.08.04

g 101 0 g |
1 R |

i P VORRE S B

i

PEAK(UNI 6E

AvG(uNI5E

%000 2000, 000,

5350, 570, 5890, 5910, 5930,

Frequency (Miz)

PEAK_BE(UNI)_6E ANT GAIN+8.15 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

4000, 5000,
Frequency (MiHz)

ite !
ondition PEAK(UNI)_6E ANT GAIN+8.15 HORIZONTAL

N
RBW:1000.000KHz VBW-3000.000KHz

Avg.

ovel (d8m)

5850, 570, 5890,
Frequency (MHz)

AVG_BE(UNI)_GE ANT GAIN+8.15 HORIZONTAL
RBW-1000.000KHz VBW/-0.010KHz

5910, 5930,

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH1 5955MHz

CSE

Fundamental

Date: 20220802

Avg.

RBW:1000.000KHz VBW.0.010KHz

evel (@Bm) Date: 2022.08.02 evel(@Bm)
a3 313
125 125
- f"\ww o9 pEAK(UMY 5
250 / ,ZMJU—” H‘ u \—‘ \; u v lse
1 N
4. - a3 s AP AT N b
525 523
13 13
25 550 50 D EX XD 050 5065 1005560 7000 3000 000 ETD E 7200
Frequency (WHz) Frequency (MHD)
ste -+ site g
Condiion PEAK_BE(UNI) 6E ANT GAIN+3 15 HORIZONTAL Condition PEAK(UNI)_6E ANT GAIN+8 15 HORIZONTAL
RBW-1000 000KHz VBW: 3000 000KHz RBW-1000.000KHz VB 3000 000KHz
evel (@Bm) Date: 2022.08.02
a3
125
53
9
w0 ﬂﬂ\/
[ 1 A B
525
813
25 550 ED D 50, XD 050, 5005
Frequency (WHz)
ste -+
Condition AVG_BE(UNI)_6E ANT GAIN+3 15 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI UNII-5 5925-6425 MHz Band Edge
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UNII-5 (5925-6425 MHz)
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Remark: The unwanted signal of mark #1 in plot falls within the non-restricted band and
meet the requirements of 15.407 (b) (6) and 15.35 (b).
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UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE80 Full (Harmonic)
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Condition + PEAK(UNII)_6E ANT GATN+8.15 HORIZONTAL

Peak
Left blank
Avg.

TEL : 886-3-327-0868 Page Number : C2-26 of 69

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F
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UNII-5 (5925-6425 MHz)
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Remark: The unwanted emission of CH15 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011F

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE80 Full (Harmonic)

WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11ax HES8O Full
5 CH135 6625MHz

N MR s R

UL 3

WMMTMW”MWM

site THO5-HY
Condition + PEAK(UNII)_6E ANT_6AIN-8.17 HORIZONTAL

Peak
Left blank
Avg.

Remark: The unwanted signal of mark #1 in plot falls within the non-restricted band and
meet the requirements of 15.407 (b) (6) and 15.35 (b).

TEL : 886-3-327-0868 Page Number : C2-41 of 69
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e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-7 (6525-6875 MHz)

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11ax HE160 Full
5 CH143 6665MHz

IR

UL I

N il aame =G
Peak

Left blank

Avg.
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e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-7 (6525-6875 MHz) — Straddle Channel

WIFI 802.11a (Harmonic)

WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11a
5 CH185 6875MHz

ovel@gm) _ Daw20220803

::Mﬂﬂi%(ﬂiﬂi Bl
0T R T e

[
3

0 S
L ! W""‘W A
Y
75
a2
00 00060008000, 72000, 16006 :

nnnnnnnnnnnnnnnnnnnnnnnnnnn

5 4

site + THOS-HHY
Condition + PEAK(UNII)_6E ANT_6AIN-8.17 HORIZONTAL

Peak
Left blank
Avg.
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UNII-7 (6525-6875 MHz) — Straddle Channel

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII-7 6525-6875 MHz Harmonic
ANT 802.11ax HE160 Full
5 CH175 6825MHz

A e T T
AR P

I OVEN I Ay

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn

3 THOSHY.
Conition PEAK(UNI)_6E ANT_GAIN+8.17 HORZONTAL

Peak
Left blank
Avg.
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FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11a (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11a CH229 7095M

Hz

CSE

Fundamental

Date: 2022.08.01

Avg.

RBW:1000 000KHz VBW-0.010KH:

Left blank

3] /'w" ™ PEAK_BE(UNI)_6E “mm_u PEAK(UNI)
\ N [
LI LI T
sy M S i
1907085 710. 7130. 7150. 7170. 7190. 7210 7230. 7245 - 1000 2000. 3000. 4000. 5000. 6000. 7200
.
‘
i
)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11a CH233 7115MHz

CSE

Fundamental

evel 98m)

Date: 2022.08-01

1 1 Y
T e

1

PEAK(UNI

N
N
i o ——
- =
B ,
SR T — .
Bbmsmsias B sz
e
.
.
NI
Ninne
NI
N
N
NN N
T
B
Bo Plmsomn
Efmsan

Avg.

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Full CH229 7095MHz

CSE Fundamental

ovel (d8m)

Date: 2022.08.01 ovel (4Bm) Date: 20220801

— O W g o

125) 7

PEAK_BE(UNI)_GE mmm

PEAK(UNY)

Avg.

53]
250 T avG s 6|
433

433
525 625
13 13
085 710, 710, 7150, 770, 7150, 7210, 230, 7245 %000 2000, 000, 4000, 5000, 5000. 7200
Frequency (Miz) Frequency (MiHz)
Ste THOSHY. Site THOSHY
Condition PEAK_BE(UNI)_6E ANT_GAIN#8 13 HORIZONTAL Condition PEAK(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz RBW:1000.000KHz VBWW-3000.000KHz
ovel (4Bm) Date: 2022.08.01
313
125

f —
525
13
085 710, 7130, 7150, 770, 7150, 7210, 230, 7245
Frequency (MHz)
te
Contio

AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Full CH233 7115MHz

CSE

Fundamental

Date: 20220805

Avg.

[
525
13
085 740, 7150, 150, 770, 7190,
Frequency (MHz)
ste g
Condition AVG_BE(UNI)_6E ANT_GAIN+8,13 HORIZONTAL

RBW:1000.000KHz VB 0.010KHz

Left blank
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j pEAK(UNI
[ L |
& . e
= L Ll

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH229 7095MHz

CSE

Fundamental

Peak

Date: 2022.08.07

LT L]

1

PEAK(UNY)

710, 710, 7150, 770, 7150,

Frequency (Miz)

THOSHY.
PEAK_BE(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz

000, 5000, 5000. 7200

4000,
Frequency (MiHz)

THOS HY
PEAK(UNI)_6E ANT_GAIN+8.13 HORZONTAL
REW:1000.000KHz VBIW:3000.000KHz

Avg.

jinm

710, 0. 7150, 770, 7150,
r

requency (MiHz)

AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Left blank
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FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH233 7115MHz

CSE Fundamental

evel 98m)

Date: 202208.05 evel (¢8m)

Date: 2022.08.0

5

Eid

1

PEAK(UNI

PEAK_BE(UNI)_6E “M—U_—H_’—H_\_L

Avsiwm Lo

T A

Avg.

RBW:1000.000KHz VB 0.010KHz

Left blank

s
523 625
13 13
3 7o D T w72 2. 75 907555 7000 3000 000 5000 5000, 7200
Frequency (WHe) Frequency (MHz)
ste g sie g
Condiion PEAK_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL Condition PEAK(UNI)_6E ANT_GAIN+3.13 HORIZONTAL
RBW-1000 000KHz VB 3000, 000KHz RBW:1000.000KHz VB :3000.000KHz
evel (gBm) Date: 2022.08.05

313

125]

53

250) AVG. BN ¢

33 \

PNEIE N
23]
a3
T3 e 70, 50 T 7w 72 250 745
Frequency (MHz)
st g
Condiion AVG BE(UNI)_GE ANT_GAIN+3,13 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH229 7095MHz

CSE

Fundamental

Date: 2022.08.07

Avg.

avG s 6|

525
13
085 710, 0. 7150, 770, 7150, 7210, 230, 7245
Frequency (MHz)
te
Contio AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz

vl dBm) bat:202208.07 vl gom)
213 at3)
123 123 "
o) \ eAx_ BN o o peakun
259 ‘vﬂ 25.0) AV |
| 1 [ 1 | | A
423 : 433 e e Rt
s2s] c2s)
513 513
w5 rme w7 rmo e vae 7 73S A0 200 3000 J000. E 0o 720
Frequency (M) Frequency (o)
ste TS HY Sie THOSHY
Condon - PEAK_ BE(UNI) 6E ANT GAN+a 1 HORIZONTAL Condii PEAKIUNI) GE ANT_GAIN+3.13 HORZONTAL
REV:1000.000KHz VEVE-2000 000KHz REW-1000 000K}z VEW-3000 000KHz
ove (aam) oat:202208.07
a3
123

Left blank
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FAX : 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH233 7115MHz

CSE Fundamental

Peak

evel 98m)

Date: 202208.05 evel (¢8m)

Date: 20220805

.
5.3 (\N/ PEAK_BE(UNI)_6E “m—l—u—ﬂ—\—L
WJA A M%Mw»www.‘

5

PEAK(UNI

Avsiwm Lo

5000.

740, 7430,

770, 7190, 7210, 7250, 7245 190500 2000, 3000, 4000,
Frequency (MHz) Frequency (MHz)

site .
Condition PEAK(UNI)_6E ANT_GAIN+8.13 HORZONTAL

ste
Condition PEAK_BE(UNI)_6E ANT_GAIN+8 13 HORIZONTAL X
H RBW:1000.000KHz VBW:3000.000KHz

RBW:1000.000KHz VBV 3000.000KHz

5000.

Avg.

evel 98m)

Date: 2022-08.05

AVG BN 6|

U

085

ste
Condition

740, 7150, 7190, 7210, 7250, 7245

150, 770,
Frequency (MHz)

AVG_BE(UNI)_6E ANT_GAIN+8,13 HORIZONTAL
RBW:1000.000KHz VB 0.010KHz

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH229 7095MHz

CSE

Fundamental

Peak

Date: 2022.08.07

T

4

PEAK(UNY)

7150, 7150,

7t
Frequency (Miz)

THOSHY.
PEAK_BE(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz

000, 5000, 5000. 7200

4000,
Frequency (MiHz)

THOS HY
PEAK(UNI)_6E ANT_GAIN+8.13 HORZONTAL
REW:1000.000KHz VBIW:3000.000KHz

Avg.

0. 7150, 770, 7150,
r

requency (MiHz)

AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH233 7115MHz

CSE

Fundamental

Peak

evel (48m)

WTTUTITL LT

8 L A

770, 7190,
Frequency (MHz)

PEAK_BE(UNI)_6E ANT_GAIN+8 13 HORIZONTAL
RBW:1000.000KHz VBV 3000.000KHz

s T R

625

13

1005560 200, 5000 2000
Frequency (MHn)

site y

Conditon PEAK(UNI)_6E ANT_GAIN+3.13 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

Avg.

7150,

150, 770, 7190,
Frequency (MHz)

AVG_BE(UNI)_6E ANT_GAIN+8,13 HORIZONTAL
RBW:1000.000KHz VB 0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI UNII-8 6875-7125MHz Band Edge
ANT 802.11ax HE20 Partial 242/61 CH229 7095MHz
5 CSE Fundamental

Date: 2022.08.03 ovel (4Bm) Date: 2022.08.03

ovel (d8m)

4

N d\ Y L1 0 A
I AT A g

|
33 L2 T—— 434
ST
525 62
13 13
a5 T 7 7o 7 T T 7w 72 05555 700 D o000, £ w000, 720
Froquency (WHe) Froquency ()
ste THOS HY ste THOS HY
Condiion PEAK_BE(UNI) 6E ANT GAIN48 13 HORIZONTAL Condion PEAK(UNI)_6E ANT_GAIN+3.13 HORIZONTAL
RBIN:7000.000KHz VEVI-3000.000KHz RBV:1000.000KHz VBW-3000.000KHz
ovel (Bm) Date: 2022.08.03
313
125
3|
250 A6 B
gy
N
55|
813
a5 070 7. mo 7iso vae 7me 7#s
Froquency (WHe)
ste
Condiion VG BE(UNI) G2 ANT_GAIN#G.13 HORZONTAL

RBW:1000.000KHz VBW:0.010KHz

Avg. Left blank
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Report No. : FR1IN1011F

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH233 7115MHz

CSE Fundamental

Peak

evel 98m)

Date: 202208.05 evel (¢8m)

Date: 20220805

1

-
o e oeak st s o peawum
,m‘ﬂw/ \ ,ZS_QJU—H I[N LT avnnd
438 i 438 u “4. Wwwwj pastunestal] |
(RSNPOS TRE N
24 29
13 P
T T % a7 T 100557 D D £ o 70
+recuency e reauony o)
- g sie S
Condon A BE(UMIGE ANT GANS3 13 HORZONTAL Condon PEAKIUNIL6E ANT_GAINS3 13 HORIZONTAL
REW 1000 0001z VBWT 5000 000k REW 1000 500k TN 3000 00Kz

Avg.

evel 98m)

Date: 2022-08.05

AVG BN 6|

085

ste
Condition

740, 7150, 7190, 7210, 7250, 7245

150, 770,
Frequency (MHz)

AVG_BE(UNI)_6E ANT_GAIN+8,13 HORIZONTAL
RBW:1000.000KHz VB 0.010KHz

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE40 Full CH227 7085MHz

CSE

Fundamental

Date: 2022.08.

o

Avg.

RBW:1000.000KHz VBW:0.010KHz

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH227 7085MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 2022.08.05

\ PEAK_BE(UNI)._GE
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7050,

750770, 7200, 72, 1285

Frequency (Miz)

70, 7130, 7180,

THOSHY.
PEAK_BE(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz

evel (dBm)

Date: 2022.08.05

1

PEAK(UNY)

L A

[FENS—

A I AN NI T3

Avsqun |

%000 2000, 000, 5000,

4000,
Frequency (MiHz)

THOS HY
PEAK(UNI)_6E ANT_GAIN+8.13 HORZONTAL
REW:1000.000KHz VBIW:3000.000KHz

5000.

Avg.

ovel (d8m)

Date: 2022.08.05

ave_sE(un 6|

70%. 7o, 74%. 7150 7i70. 740 7200 7230 7245
Frequency (MHz)

AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Left blank
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Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HESO Full (Band Edge)

WIFI UNII-8 6875-7125MHz Band Edge

ANT 802.11ax HE8O Full CH215 7025MHz

5 CSE

Fundamental

ovel (d8m)

Date: 2022.08.01

[
3] peAX_ BN 6|
250

h, \

evel (dBm)

Date: 2022.08.01

LT R .

i

PEAKUNIBE
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250 avq s el
433

N 1

RBW:1000.000KHz VBW:0.010KHz

Avg.

525
13
985 7010, 70, 7050, 7070 7050, 70, 0. 7
Frequency (MHz)
Ste
Conditon AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL

433
(IO ———
525 625
13 13
95 7010, 70, 7050, 7070, 7080, 710, 710, 7145 %000 2000, 000, 4000, 5000, 5000. 200
Frequency (Miz) Frequency (MiHz)
Ste THOSHY. Site THOSHY
Condition PEAK_BE(UNI)_6E ANT_GAIN#8 13 HORIZONTAL Condi PEAK(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz RBW:1000.000KHz VBWW-3000.000KHz
ovel (4Bm) Date: 2022.08.01
313
125

Left blank
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Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HEB8O Partial 996/67 CH215 7025MHz

CSE

Fundamental

ovel (d8m)

Date: 2022.08.05

[Pl st o
3]
250

m\ BEUN 6

Mosssdonstrnibiifng -

evel (dBm)

Date: 2022.08.05
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pEAKUN e

Avg.
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Frequency (MHz)
te
Contio AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz

433 .
525 625
13 13
95 7010, 70, 7050, 7070, 7080, 710, 70, 7145 %000 2000, 000, 4000, 5000, 5000. 200
Frequency (Miz) Frequency (MiHz)
te THOSHY. Site THOSHY
Condito PEAK_BE(UNI)_6E ANT_GAIN#8 13 HORIZONTAL Condition PEAK(UNI)_6E ANT_GAIN+8.13 HORIZONTAL
RBW:1000.000KHz VBW3000.000KHz RBW:1000.000KHz VBWW-3000.000KHz
ovel (4Bm) Date: 202208.05
313
125

Left blank
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Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE160 Full CH207 6985MHz

CSE Fundamental

Date: 2022.08.01

Avg.
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Frequency (Miz)

AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII-8 6875-7125MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH207 6985MHz

CSE

Fundamental

Date: 2022.08.05

Avg.

R TR B e e

ave B 6|

[T T

905 6930, 6950. 6970, 6990, 7010, 7030. 7050. 7070, 7090, 7110 71
Frequency (Miz)

Ste
Conditon AVG_BE(UNI)_GE ANT_GAIN+8.13 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

0. 7150, 7170 7190, 7225

Left blank
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Frequency (Wiz) Frequency (M)
Site THOSHY. Site THOSHY
Conciton PEAK BE(UNI) 6 ANT_GAIN+8 13 HORIZONTAL Condition PEAK(UNI)_6E ANT_GAIN»3.13 HORZONTAL
RBW:1000.000KHz VBW3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
ovel (¢Bm) Date: 2022.08.05
313
125
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR1IN1011F

UNII-8 (6875-7125 MHz)

WIFI 802.11a (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic

ANT 802.11a

5 CH209 6995MHz CH229 7095MHz

Date: 2022-08.03

evel 98m)

N TiT T A a0 Ty
BT T ) el NI T il

[

T

18] dldles

- -k
et Mg

1001600 4000.6000.8000. 12000, 1600

000 4000.6000.6000. 12000, 16000, 70000. 24000, 28000, 32000 36000, 40000
Frequency (MH)

Site + THO5-HHY Site THOS-HHY
Condition + PEAK(UNTI)_6E ANT_GATN+8.13 HORTZONTAL

Peak
Avg.

513 M 5 "
1 s 3 bt
Sunain Ll 1 i
75| 4 e o7 £y i
a3 a3
00, 2 00,

Condition PEAK(UNTT)_6E ANT_6ATN+8.13 HORTZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-63 of 69



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE20 Full
5 CH229 7095MHz

::Mﬂﬂi%ﬂm U e

L JTT ket
Peak

Left blank

Avg.

TEL : 886-3-327-0868 Page Number : C2-64 of 69

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/8 CH229 7095MHz

jZMMHJJmW [IEENIERENEE

I R

il WMTWW«»WW’“’M'WW
Peak

Left blank
Avg.
Page Number : C2-65 of 69

TEL : 886-3-327-0868
FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE40 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE40 Full
5 CH227 7085MHz

L ol

::% L | e R ML

W

1901500 4000.5000. 3000,

site + THOS-HY
Condition + PEAK(UNII)_6E ANT_6ATN-8.13 HORIZONTAL

Peak
Left blank
Avg.

TEL : 886-3-327-0868 Page Number : C2-66 of 69

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE80 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HES8O Full
5 CH215 7025MHz

?J
—

H
—

1000 4000.6000.6000, 12000, 16000, 20000. 24000, 28000, 32000 36000, 400

site THO5-HY
Condition + PEAK(UNII)_6E ANT_6AIN-8.13 HORIZONTAL

Peak
Left blank
Avg.

TEL : 886-3-327-0868 Page Number : C2-67 of 69

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

UNII-8 (6875-7125 MHz)

WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII-8 6875-7125MHz Harmonic
ANT 802.11ax HE160 Full
5 CH207 6985MHz

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn

sit  THO5-HY

Peak
Left blank
Avg.

TEL : 886-3-327-0868 Page Number : C2-68 of 69

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

Emission below 1GHz

WIFI 802.11ax HE160 Full LF

WIFI 6GHz WIFI
ANT WIFI 802.11ax HE160 Full LF
5 CSE
QP/ RBW:120.000KHz VBW:300.000KHz
Left blank
Peak

TEL : 886-3-327-0868 Page Number : C2-69 of 69

FAX : 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FRIN1011F

SPORTON LAB.

<Standard Client>
UNII-5 (5925-6425 MHz)

WIFI 802.11a (Band Edge)

WIFI UNII-5 5925-6425 Band Edge
ANT 802.11a CH2 5935MHz
4 CSE Fundamental

Date: 2022-08.04 evel (4Bm) Date: 2022.08.04

evel d8m)

‘:5 [ 5'3 peanoe
: § [ R

5/ o e P 0 st

3. L

13 13
825 550, 570, 5690, ED 9%, 950, 5065 %4500 2000. 3000, 2000, G000, 7
Frequency (MHz) Frequency (Miz)
site : THOS-HHY Site THOS-HHY
Condition +PEAK_BE(UNIT)_6E ANT GATN+8.15 HORIZONTAL Condition PEAK(UNIT)_6E ANT GAIN+8.15 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
evel (@Bm) Date: 2022.08-04

i

x4 N
\

13
825 5850, Se70. 589, EID 5930, 5950, 5065
Frequency (MH2)
Site + THO5-HHY
Condition : AV6_BE(UNIT)_GE ANT GATN+8.15 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz

Avg. Left blank

TEL : 886-3-327-0868 Page Number : C3-1 of 36

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11a CH1 5955MHz

Fundamental

Peak

Date: 2022.08.05 evel 48m)

Date: 2022.08.05

WNWLWMWWW

i

o

1 | A

PEAK(UNI 6

THO5-H
+PEAK_BE(UNTT)_6E ANT 6ATN+8.15 HORTZONTAL Condition
Hz

5930, 5950, 5965 %1000 2000

site

PEAK(UNTT)_6E ANT GAIN+8.15 Hi

(ORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ

Avg.

Date: 2022.08.05

()

1

+ AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ

£ 5950, 5905

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-2 of 36



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Full CH2 5935MHz

CSE

Fundamental

Date: 20220804

Avg.

AN B
. WL LU
‘ I/
Site : THO5-HHY Site. THO5-HHY
Condition : PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PEAK(UNIT)_6E ANT 6ATN+8.15 HORIZONTAL
R e et D e e o
"
Condition AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-3 of 36



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Full CH1 5955MHz

CSE

Fundamental

evel 98m)

Date: 20220805 evel @8m)

Date: 20220805

I =T IR Ay
et BT 5

PEAK(UNI | 6E

AvsiuNsE

Avg.

105525 5850, 5670, 5690, 5910, 5930, 950 5905 %5060 2000 3000, 3000, 00, 5000. 7200
Frequency (MH2) Frequency (MHz)
site + THOS- Site THO5
Condition + PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PEAK(UNII)_6E ANT GAIN+8.15 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ RBW:1000.000KHz VBW:3000.000KHZ
ovel dBm) Date: 202208.05

525
13|
25 5050, 570, 5090, 10, 5930, 950, 5985
Frequency (Miz)
site THOS-HY
Condition + AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-4 of 36



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 26/0 CH2 5935MHz

CSE

Fundamental

Date: 20220804

Avg.

‘
[ .
S T =
( 438 A e ol
Site : THO5-HY Site THO5-HY
Condition : PEAK_BE(UNIT)_6E ANT 6ATN+8.15 HORIZONTAL Condition PEAK(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
S S
]
%
L
Condition AV6_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 26/0 CH1 5955MHz

CSE Fundamental

Peak

Date: 20220805 evel @8m)

Date: 20220805

Y, ) 8 1 A Y S

PEAK(UNI | 6E

434
(VPR Fre—
625
813
5050, 0 5090, 5910, 5930, 950, 5985 %7500 2000.
Frequency (Miz)
 THOS-HY site
+ PEAK_BE(UNIT)_6E ANT GATN-8.15 HORTZONTAL Condition
+ RBW:1000.000KHz VBW:3000.000KHz

THO5-
PEAK(UNTT)_6E ANT GATN+8.15 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ

3000, 00, 5000. 7200
Frequency (MHz)

Avg.

Date: 2022.08.05

5050, 570, 5090, 10, 5930, 950, 5985
Frequency (Miz)
THOS-HY
+ AV6_BE(UNIT)_6E ANT GATN+8.15 HORTZONTAL
+RBW:1000.000KHz VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-6 of 36



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 52/37 CH2 5935MHz

CSE

Fundamental

Date: 20220804

Avg.

e — et
[l Ty i
/ W’\w ST =
438 WMMWM"«MNW%MW"WM
e
Site : THO5-HY Site THO5-HY
Condition : PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PEAK(UNIT)_6E ANT 6ATN+8.15 HORIZONTAL
e oMy e s
aim ——
.
L
Condition AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 52/37 CH1 5955MHz

CSE

Fundamental

Date: 20220805

Avg.

Left blank

250) I 254l J—H m L \—‘ —‘ L avoiomn e
il TV I maiaNn i
o
e

5 25 5850. 5870. 5890. 5910. 5930. 5950, 5965 -19%3500 2000. 3000. 4000. 00. )00. 7200

Condition : PEAK_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL Condition PEAK(UNII)_6E ANT GAIN+8.15 HORIZONTAL
reCSEN o T PN € o canets o
v v
Condition : AV6_BE(UNIT)_6E ANT 6AIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 106/53 CH2 5935MHz

CSE

Fundamental

Date: 20220804

Avg.

:
I AN s
/N I UT T L]
438 v A e o R A o
Site : THO5-HY Site THO5-HY
Condition : PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PEAK(UNIT)_6E ANT 6ATN+8.15 HORIZONTAL
e e, e e e o
"
.
ﬂ
Condition AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 106/53 CH1 5955MHz

CSE

Fundamental

Peak

Date: 2022-08.05

+ PEAK_BE(UNIT)_6E ANT GATN-8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Date: 20220805

0 o
BT gy i s

PEAK(UNI | 6E

THO5
PEAK(UNTT)_6E ANT GATN+8.15 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ

3000, 00, 5000. 7200
Frequency (MHz)

Avg.

Date: 2022.08.05

5050, 570, 5090, 10, 5930, 950, 5985
Frequency (Miz)
THOS-HY
+ AV6_BE(UNIT)_6E ANT GATN+8.15 HORTZONTAL
+RBW:1000.000KHz VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 242/61 CH2 5935MHz

CSE

Fundamental

Date: 20220804

Avg.

+ RBW:1000.000KHz VBW:0.010KHz

e

- N B
(TR A oo
AGJWqMer,WWWWM o A

Site : THO5-HY Site THO5-HY

Condition : PEAK_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL Condition PEAK(UNIT)_6E ANT 6ATN+8.15 HORIZONTAL

B cann B e

I

!

Condition AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE20 Partial 242/61 CH1 5955MHz

CSE

Fundamental

Date: 20220805

Avg.

evel (@Bm) Date: 2022.08.05 evel (Bm)
313 313
JawTs—
125 mj 125
pEAK(UNYoE
o™ 0 | A
250 i 250 Ao 5
I B B 10 A R R y o
34 434 R L S
525 625
13 813
1005525 5050, 0 5090, B 5930, 950, 5985 %7500 2000. 3000 000, 0. 00. 7200
Frequency (WH) Frequency (MHz)
site + THO5- site THOS-+
Condition +PEAK_BE(UNIT)_6E ANT GATN-8.15 HORTZONTAL Condition PEAK(UNII)_6E ANT GAIN+8.15 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHzZ VBW:3000.000KHz
evel (@Bm) Date: 2022.08.05
313
125 |
Vel
33
S . ——
525
13|
25 5050, 570, 5090, 10, 5930, 950, 5985
Frequency (Miz)
site :THOS-HHY
Condition + AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE40 Full CH3 5965MHz

CSE

Fundamental

Peak

ovel d8m)

Date: 202208.05

250) R Yy MWW i

433
525
13
05 sas0. 5850 5870, 5690 5010, 5930 5950 5070 5085
Frequency (MHz)
Site  THO5-HY
Condition +PEAK_BE(UNIT)_6E ANT 6ATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Date: 20220805

. .
NN S

A
438 - e o= S
e AN A A5 R W
Site THO5-HY
Condition PEAK(UNIT)_6E ANT 6ATN+8.15 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Avg.

evel d8m)

Date: 20220805

—

9 A
e
25
13
A0S sam s S0 G0 G0 S S0 s 55
Frequency (H2)
site + THOS-HY
Condition AV6_BE(UNIT)_6E ANT 6ATN+8.15 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE40 Partial 484/65 CH3 5965MHz

CSE

Fundamental

ovel (4Bm) Date: 20220810

[WWVMM

i

250 WVWMMW "

evel (dBm)

Date: 2022.08-10

91
l

0 NN I |
LTS ‘

l

PEAK(UNI 6E

| N L] —

Avg.

+ RBW:1000.000KHz VBW:0.010KHz

433
oagimbsonainrs
525 625
13 13
05 se30. 50 5670, 5890, 500 5030 6950 5970, 5985 000 2000, 000, 4000, 5000. 5000. 7200
Frequency (MHz) Frequency (MHz)
Site : THO5-HY Site  THO5-HY
Condition +PEAK_BE(UNITT)_GE ANT 6ATN+8.15 HORTZONTAL Condition PEAK(UNIT)_GE ANT GATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHzZ
Level (dBm) Date: 20220810
313
125
|
3
259
]
438 S
T
525
813
05 se30. 5850 5670, 5890, 500 5030 5950 5970, 5985
Frequency (MHz)
Site  THO5-HY
Condition + AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HESO Full (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE8O Full CH7 5985MHz

Report No. : FR1IN1011F

CSE

Fundamental

Date: 20220805

Avg.

+ RBW:1000.000KHz VBW:0.010KHz

Left blank

ove aBm) Date: 20220805 vl (88m)
a13) a1
12 /WWMWMW 129
peAun 6t
o
o [N 1T 7
el
i N R A
o BTN RTINS
52 s2sf
513 13
e mw w0 mE Eo e o5 1003565 7000 o0 0o £ Saoo Ta00
roquency Oz Freauency (M)
Site : THO5-HY Site. THO5-HY
Condition ¢ PEAK_BE(UNTT)_6E ANT GATN-8.15 HORIZONTAL Condition PEAK(UNIIT)_6E ANT GATN+8.15 HORTZONTAL
 RBW:1000.000K+z VBW:3000.000KHz RBW1000.000KHz VBW:3000000KHz
eve @mmy oate: 20220805
a13)
125
6.3 B .
o
418/_/_M
a2
a1
A g hsfa e e Eo o o w025
requency (Miz
site +THOS-HY
Condition AV6_BE(UNII)_6E ANT GAIN+8.15 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HEB8O Partial 996/67 CH7 5985MHz

CSE

Fundamental

Date: 2022.08.09

Avg.

+ RBW:1000.000KHz VBW:0.010KHz

ovel (4Bm) Date: 2022.08.00 evel (d8m)
313 313
125 o s | 125
i o3l H ‘ I ‘ H _‘ ‘ PEAK(UNI) |6E
P — ST I 250 H l "_‘ ‘ ’_H_‘ H _‘ fj l1 AvGwNn 5E
438 438 WMWWWMM s
525 525
13 81|
55 ED ED 5030 5050 ED ED o0 6025 000 7000, 3000, 000, 5000 E 7200
Freauency (MHz) Frequency (MH2)
Site + THOS-HY Site $THOS-HY
Condition + PEAK_BE(UNIT)_6E ANT GAIN+8.15 HORIZONTAL Condition PEAK(UNII)_6E ANT GATN+8.15 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
Lovel (@Bm) Date: 2022.08.09
313
125
S R
3 —
9
1
a3l
525
13
5 ED EID 30 5050 ED ED o0 6025
Frequency (MHz)
Site : THOS-HY
Condition + AV6_BE(UNII)_GE ANT GAIN+8.15 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011F

UNII-5 (5925-6425 MHz)

WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII-5 5925-6425 Band Edge

ANT

802.11ax HE160 Full CH15 6025MHz

CSE

Fundamental

Peak

ovel (d8m)

Date: 202208.05

ot ol
250

125 R i
| Mjw
ottt o

438
525
13

785 5610, 5830, 5850 5870, 5890. 5910, 5030, 5050 5070, 5990 6010, 6030. 6050, 6070, 6105

»
Site  THO5-HY
Condition +PEAK_BE(UNIT)_6E ANT 6ATN+8.15 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

evel (4Bm) Date: 2022.08.05

PEAK(UNI 6E

10 O

Y
M, avowmn st

g ML o W

j TR————————
625)
13
10000 2000 3000. 4000, 5000, 5000. 7200
Frequency (MHz)
Site THO5-HY
Condition PEAK(UNIT)_6E ANT GATN+8.15 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz
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